djamato

ILLUSTRATED %ﬁﬁ?E PARTS LIST
SUPER HIGH SPEED
OVERLOCK STITCH MACHINE

MODELS & DEVICES

AZ8020G  AZ8000G  AZBOOOG-M
AZB003G  AZBO16G  AZB8022G
AZ8025G  AZB039G  AZ8120G

— K2 -C -B3 —CH20 -




7N = OO BRIJS

ZDR— Y A M XAZ8020G-Y5, Y6 (A REEM) ZEXETNMILTA TR M EERLTWET,
HHI~BIZEAETAZZHE L TWET,
HHU~YTET N, fHEERESZEHL VTS,

N—=Y YA MZEHBENTWEI IS5 —DO-TEINEXABRXIEFEZEDLTVET,

[]m@@n—y)xbbﬂbf Aﬁzﬁéﬁi%méibbfmi?
[ JNiXIAParts No. RURXEOEIR

¢ FIEDOSN—=Y YR MR LT, SEEMENZBHRROETAEZRDLTVET,

%mEXWﬁquﬁ

ZOR—=Y YA NZEBENTWVWD L Z T EXOBEIL. Parts No. (Flz i, 2150210)
TREWL X,

vo 0020004035 1E. 0020004 Xi%20004 TTHILT &V,
W T Fa—THEXORIMRELRIEBHOLET IV,

BB, ZONR=Y Y ANOXHEHEIT. UBRIVEFINIEERHVETOTTT
AT EW,

How to use this Parts List

The illustrations on this Parts List are drawn on the basis of AZ8020G-Y5, Y6
with Flat Knife.

The items from No.l to No.13 contain the standard medel.

The following items included No.14 contain the submodel and Devices.

The dimension of Collar on this Parts List shows Inside diameter X Outside
diameter X Width.

[ ] neans thls part is changed from the prev10us P&fts List.
Inside of [ ] shows the previous Part No. and the shape of screw or the like.

€ neans this part and model is added to the previons Parts List.
How to place an order for the parts
v¢ When placing an order for the parts from this Parts List, please clearly state

the Parts No. (e.g.2150210) which you require so that we can deliver the correct
parts to you.

v When the Part No. is “0020004” , please place an order for the part by showing
“0020004” or “20004”.

v¢ When ordering Air Tube, please inform us of the Part No. and the length.

This Parts List is subject to change without notice.



CONTENTS =} &K

MISCELLANEOUS COVERS(1) = = « = =« ¢ ¢ ¢ ¢ v v v v v 0 0 HA—BEFEA) oo e . .
" " (2) ................ ” (2) ......

n /] (3) oooooooooooooooo n (3) ......
MISCELLANEQUS THREAD EYELETS =« « « « « + ¢ ¢ o o o ¢ 311 ;1 SN
MISCELLANEQUS CRANKSHAFT & BUSHINGS - - « « « « - - - - FRMEUV Ty aB%k-. - -
NEEDLE BAR DRIVING MECHANISM + » + - = « = = « « « - . Srispam - - - - - - - -
KNIFE DRIVING MECHANISM - « « « « = = « = =« o =+« . AP - e
PRESSER FOOT MECHANISM =« =« « « « ¢ ¢ ¢« o o ¢« o o« o o & w::%ﬁ .........
UPPER LOOPER DRIVING MECHANISM - - - « -« « « « « « « . E— it - - - - - .
LOWER LOOPER DRIVING MECHANISM - - - « « « « « ¢« « « TFIL—/ Btk - - - - - - -
FEED DRIVING CONTROL MECHANISM - - - < « « = ¢« « « BIE Y REE - - - - - -

] FEED DRIVING MECHANISM - « « « « « ¢ ¢« ¢« ¢« ¢« ¢ ¢ ¢ « %IJ %m .........
LUBRICATING MECHANISM = - =+ =« « « ¢ ¢« o o o o o o o o & %g;’mﬁm .........
EXCLUSIVE PARTS for UPPER KNIFE (Angled Type), AZBOOOG RARRUSTEFIGRNG - - - - - -
AZBODOG-M EXCLUSIVE PARTS + » = = » o+ o v v v v o v BITEFNERESG - - - -
AZ8003G EXCLUSIVE PARTS » = = = = = = o o o v v v v v YIETIERBH - - - -
AZ8016G EXCLUSIVE PARTS « = « « =« = v v o o 0 v v v v s YIETILERBG - - - -
OAZ8022G-A6-3DF, A6-2DF EXCLUSIVE PARTS =« « « - - - - . YITETILVERBR - - - -
AZ8025G-Y5, X4 EXCLUSIVE PARTS - - = = = = « « o o « . YIETLERBS - - - -
AZ8039G-Y5 EXCLUSIVE PARTS - = = = « « « o o v o o v YIETILERBSR - - - -
@AZ8120G-Y8 EXCLUSIVE PARTS - = = = = « « « o o o o o YIJETFLERBSR - - - -
“K2° DEV'CE(]) .................... “KZ"ﬁﬁ(]) .......
N ] (2) .................... N ), (2) .......

Q@ C DEVICE + =« « « ¢ ¢ ¢ o ¢ o o o v v o o o o o o oo “C"%E .........
“BI” DEVICE + + = = = « = « « o« ¢ o o o o o o v o o . “BI"SEE - - - - - o . ..
“CH20" DEVICE(1) for AZ8DOOG « « « » « « « « « + = « - “CHI0"SE(1) - - - - - -
Vi Vi (2) Jb2 e e e & 4 o & s s o o s " ” (2) ......

» n o (3) N e e e e e e e e s e e e wooom (3 e e e e e
MISCELLANEOUS SUPPORTING BOARD - - + « « = « = « + - - BoIRBAE - - - - -
THREAD STAND =+ + « ¢ o o ¢ ¢ o ¢ o o o o o o o o o o o ﬁt‘ -é& ..........
WARNING LABEL = » + « ¢ o ¢ o ¢ ¢ ¢ o o o ¢ o o o o o o %5/{)1, ........
LIST of MAIN SPARE PARTS - = « « = « « o ¢ v o v v v FEBRZVRE - - - - -

INDEX « « ¢ o o« o o o o o o o o o v o o o u o v 0 o o FBl e v o e v e e e e e






MISCELLANEQUS COVERS (1) h /3 —B& (1) 1

Ref. Parts Amt .
‘No _Na Description o 4 Req.
1 2100006 Cloth Plate « « « = « « « o « « JaRAFL—h -« oo o 1
2 2150210 Cloth Plate (Lower) =« = « « « « - JaRXFL—hK (F) - 1
3 2100014 Rubber Cushion =« + « « « « « « - raA L —KN(TF)EAE - -1
4 001123 Washer « « = = « « « o « o o « & R R 5
5 000644 Spring Washer = + + « « « « + & S/ ISy BAVE 3
6 110045 Screw(M4—0.7X12) + « « = « « « = IERY o v o o v e e e e 3
7 2100011 Cloth Plate Eccentric Bushing+ - =%t Ty = e o ¢ o o 1
8 160001 Screw(M4—0.7X4) =« « « « « « « =« 115 S I I 1
9 2100012 Collar(4X9X6mm) » ¢ « = ¢+ « « by R 1
10 003637 Screw(1/8-44X2.5) « « « « « « - J1 o 3 A 1
11 2150015 Cloth Plate Spring =« + =« « « - - Ja AT L— RN « o o 1
12 110012 Screw(M4-0.7X5) « « « ¢ « o o IERY o v o v e e e e e 4
13 100001 Lock Nut + « + ¢« ¢ o o o o o 1=37874y b2l U 1
14 110031 Stop Screw(M4-0.7X12) =« « - « - b 3 N A S A R 1
15 0020004 Oil Cap s « = ¢ ¢ ¢ o o v 0 v o AT TS o oo o oo 1
16 0020005 0-ring(P28) = + + = ¢ + o o + « - OUYUF v v vv e e e e 1
17 2100053 TOD Cover ............ _l:ﬁ/\‘.— .......... 1
18 110016 Screw(M4=0.7X15) « « + « « « « & IERY o v oo e e e e e e 6
19 2150026 Top Cover Gasket =« « « = « « « - EONR—Ry T e oo e |
20 2100864 0il Reservoir Gasket - - « « - - b Lo AR SV AT IR S 1
21 2100863 0il Reservoir s = « ¢ ¢ « « « « =« WA o oo v o e e e e e 1
22 006816 Screw(1/4-24X8) « « « « ¢ « o o S A 4
23 0032879 0il Reservoir Rubber Cushion(Black-colored)BhiE=a A () - -3
24 0033627 0il Reservoir Rubber Cushion(Green—colored)BhiR= A (Fkfa) « - 1
D5 o e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e
26 2100875 0il Reservoir Positioning Bar « « IS EERKE « « « « « « « - 4
27 300004 Washer ............. 7\\/:‘/.\7 .......... 4
28 120017 Screw(M5—0.8X15) « « » « « « « = IERT e oo oo e e e 6
29 0020137 Drain Hole Seal « = « « « « « « A SN R 1
30 005075 Drain Hole Screw(3/8-24X8) « - - WEKFRY « + « + « « « « - 1
T T T SO
32 2100004 Wind Guide Plate « « « « « - « - JAEAM - - o o oo e e 1
33 110013 Screw(M4—-0.7X8) « » « « ¢ « = =« IERY o v o o e e e e e e 2
34 300043 Washer ............. ]7\y:‘/av .......... 2
35 2100833 Wind Guide Plate(Small) » - - + - BEANBROCN) « « o o0 . 1
36 2049401 Serial Number Plate s « = ¢« « « 1.3 A VAl NI S 1
37 000726 Rivet « o o o o o o v o o o o o o IEAGE e v o o v o 0o e e 9

AZ8000G






MISCELLANEOUS COVERS(2) #/5—B8{& (2) 2
Ref. Parts Amt .
‘No No Description A 4h Req.
1 2150016 Side Cover « ¢ « o« ¢ « o o « {ﬂljﬁ;b/\— --------- 1
2 110013 Screw(M4—0.7X8) =+ « « « « « - IERT o oo e e e e 5
3 110001 Screw(M4-0.7X5.4) =« « « « « IERY o o o oo e e e e e 1
4 2150018 Eye Guard Holder =+ « « « « - - TAT—RK « ¢« ¢« o« - 1
5 170032 Screw(M4-0.7X5) « « « « « « - 1 B A 1
6 000010 Conical Spring Washer - « « - - MARRT oY e o oo oo o )
7 9150125 Eye Guard s « « « » « « + = « FAHE =K« o o 0 o o oo 1
8 110076 Screw(M3-0.5X6) - » < « « - - IERY « o oo v e e e e e 2
9 000444 Washer = » ¢ = = o o » « o « & TS d e o o v oo oo 9
10 2150023 Needle Bar Oil Defender » « « - - $HEMZST » « « ¢+« « « 1
11 110012 Screw(M4=0.7X5) « « « « « « = IERT ¢ v e e o e e e e e 2
12 2150024 Needle Bar Oil Seal s « « « - = BHEY —IL e v e e v e e e 1
13 190015 Screw(MI4-2X6) « « « « « « « - 1158 S A I 2
14 2150025 Logo Plate =« =+ « « « « « « « B — R e e 1
15 110106 Screw(M4—-0.7X8) =« « « « « - - ERY o v e oo e e e e e 2
16 390167 “AZ-G” Logo Mark =+ « « « « « - AZ—-Gud=—2 « « « « « 1
17 390165 Brand Name Plate (68mm) (Green) = « #EMR(RE) « ¢ = « « « = « « - 1
18 390166 Brand Name Plate(83mm) (Green) « - S8R (EE) « « « = + = « - « - 1
19 2100538 Front Cover Latch Spring -« -« « - HIBAF I X—F v F K. « -1
20 0024446 Front Cover Hook =+ - « « - - - RiBAF O R—T v 7 - - o .« - 1
21 001203 Screw(9/64-40X4.5) « « « - - - IERY o v e oo e e e e e 1
22 0020016 Front Cover Hinge Pin-+ + + - - CilEEE D Pa Sl SVAVA SVZREEERE |
23 003637 Screw(1/8-44X2.5) =+ « « « « IERY o v oo e e e e e 2
24 2100024 Front Cover (Right) =« = « « - - BiBEX I R— ¢« o o o o 1
25 0024095 Front Cover Hinge Spring -+ « - - @i I A—bL U RAx - - -1
26 2100855 Front Cover Hinge « » « « « « - B IR— Y o o . 1
27 2100534 Chip Guard(Openable) =+ + « « - U A% O 1
28 110003 Screw(M3.5-0.6X6) =« = « « « - IERT o v o o oo 00 v e 2
29 2129420 Mode! Plate(Green) =+ + + « « - BIKARGE) » - =« - 0 0 - - 1
30 ———— Threading Chart(See the Table) « KRBV (TEESR) - - - - - 1
31 2100856 Front Cover Latch s « « ¢ « « = BB I N—FvF - « ¢ - - 1
32 110054 Screw(M3-0.5X3.5) =+ « « - .« - IERY o o o v v e e e e 2
() BXEZ2HEXOBRIISEL(F—URs, MREESL)EZRBHLET IV,
Note : Order for Model Plate must be accompanied by model designation(including
symbols of gauge and devices).
Parts No.
Models Threading Chart
AZ8000G 390650

8000G-M 390650

8003G 390650

8016G 390650

8020G 390651

8022G 390651

8025G 390651

8039G 390651

8120G 390651

AZ8000G



AZ8000G



MISCELLANEQUS COVERS(3) HA—BR (3) 3
Ref. Parts Amt.
No MNo Description i 4 Req.
1 2100035 Feed Mechanism Cover =« « « « - - XYV EHAN— o e e 1
2 2100921 Feed Mechanism Cover Gasket - « + XY LB N—RyF - -« ]
3 110048 Screw(M4-0.7X10) « » « « « « - - IR o e e e e e e e e )
4 2100047 Rubber Cushion « « « « « « « « « BAPE() « oo0ee e e 1
5 2110027 O—rlng(PSZ) ........... O D \‘/7‘\ .......... 1
6 2110026 Ball Bearing Holder - - - « - - - SV :EE RN 1
7 110013 Screw(M4-0.7X8) = « « = o o -« IERY « v 0 v e e e e 7
8 92100318 Fan COVEr » + + = = « = « o « « & 0 U S 1
9 110012 Screw(M4=0.7X5) =« « « « « « « . ERY = o e e oo e e e 2
10 150004 Screw(M4-0.7X6) « « « « = - - - IERY = o e e e e e e e 1
11 2100961 Seal Plug ............ E:E*ﬁ ............ 2
12 2150022 Pushbutton =« + « « ¢« « « « « « . AR S N 1
13 2100861 0il Seal = = = = v o v o v v o FANT T e o oo e 1
14 0033024 Retaining Ring =« = « « « « « « -« ARy TYT e 2
15 0068517 Pushbutton Spring+ « « « « « « - AR B VA U 1
16 330008 Seal Plug ............ %*% ............ 1
17 330000 Seal Plug« « +  « « « o + » « & SERE e o e e e e e e e e e 1
18 2150017 Fabric Guide Plate =+ « « « « « « Vi) IO 1
19 110064 Screw(M4=0.7X8) + « + + + - - ERT oo e 2
20 2100918 Tail Cover Gasket « « « « « « « - BhHN—RyF e o o o o 1
91 9100037 Tail COVEr = + = « » o o « o o « BHN— e o v e e e e 1
22 0036518 Seal Plug ............ g"ﬂ:':*é ............ 1
23 2100873 Ball Bearing Housing =« - + - - - NGTUT e e e e 1
24 2100874 Ball Bearing Housing Gasket - - - "YU T RyFr o - - - - 1
25 130003 Screw(MA-0.7XT7.3) - « = « = I S 3

AZ8000G



AZ8000G



MISCELLANEQUS THREAD EYELETS FEBA R 4

Ref. Parts Amt .
‘N No Description Ay 4 Req.
1 2100063 Thread Guide Plate + « « « « « - ;ﬁ%lﬁj*& ---------- 1
2 110013 Screw(M4=0.7X8) « « « ¢« « « « . IERT o o e oo o 00 e . 2
3 0024084 Thread Tension Spring Cap- * - « RFAF A AXF vy A (L) - « -4
4 0024083 Tension Spring Bushing « « « « - SR Fy FEIVIEA - - - - 4
5 0024157 Lower Looper Thread Tension Spring FA— XKFFF AR - « + 1
6 0020118 Thread Tension Spring Retainer *« RFFAAXF ¥ v 7 (F) - « - 4
7 000178 Felt o o o o o o o o o o o o o . Ay 7l 4
8 0031111 Tension Disc = « «  « + « « « « ARFFIML e+ = = o o e o v o 8
g 000177 Felt  « o o o o o o o o o o o . AN 2 R 4
10 190016 Tension Post (Short) « « « « « « SAAFEGE) - - - - e e 4
11 0032962 Tension Disc Eyelet « « « « « « SHEFERE - - - - . 3
12 0032952 Upper Looper Thread Tension Spring A — RARFF N - - + 1
13 0032971 Needle Thread Tension Spring -« * #FRFF /SR« « « = « « « . 1
14 0024156 Needle Thread Tension Spring -+ * $#R5HF N+ « + ¢ o« ¢« o 1
15 2150116 Tension Disc Eyelet for Needle Thread #t4AFTEFELE - - - -1
16 2150030 0il Container » « « « « « « « « =« S PET - v e v e e e 1
17 2150031 0il Container Plug + « ¢ « « « & 7 - 1
18 310105 Felt o ¢ o o o ¢ o o o o o o o Spy:,._,],}\ ........ 1
19 2150032 Felt Holder « « « « ¢ « « « « « . SP7=nAV M- o ¢ o - 1
20 110012 Screw(M4-0.7X8) « « « « « « + IERY o v v o v e v o0 e 1
21 2150124 Needle Thread Eyelet Holder - - - $}R%BHBft#R - « - - - - - - 1
22 110001 Screw(M4-0.7X5.4) =« « « « « « IERY o o e oo e v o0 . 3
23 2150115 Needle Thread Eyelet (Right) « - - $fRE(H) « « « « « « « - » 1
24 006035 Screw(9/64-40X7) « « ¢ ¢ o o o IERT ¢ o v oo o v v 0w 1
25 000644 Spring Washer « « « « « « « « - . SIS/ By B AVE JEEEEEEEE 1
26 000322 NUt © ¢« o o o ¢ o o o o o o o 4 el I 1
27 2150114 Needle Thread Eyelet(Left) =« « < @FREGFE) » « » ¢« o « o o 1
28 2150110 Needle Thread Pull-off =« « « « « GHRHEY ¢ 0 o e e e e 1
29 110073 Screw(M4=0.7XT.5) =« « « « « « IERY e« 0 v o v o v 0o e 1
30 000653 Knock Pin« » « ¢ ¢ ¢ ¢« ¢ o« VAV /A <V 1
31 2150111 Thread Retainer Plate Support «  /NREFHR < « <« o o+ ¢+« 1
32 2150112 Thread Retainer Plate « = « « - IR - 2 e e e e e e e e 1
33 2150132 Thread Retainer Spring =« « +« + - INRFII SR = o 0 o 0 0 o 1
34 170049 Screw(M2-0.4X4) =« =« « « « « - IERY o o v v e e e e e e 1
35 2150027 Looper Holder Cover « « « « « - - IN—INEH)R— ¢« o o 1
36 110009 Screw(M4-0.7X8) =+ « « « « « « . IERY o v v o oo oo 1
37 0093303 Looper Driving Shaft Oil Seal - - A —R#EhA A N — ¢« + - -1
38 2100229 Looper Holder Cover Spacer (Rubber) N— "HEH/N—ZAR—H - + ]
39 2150119 Looper Thread Eyelet (Left) + « « L—RA@E(FE) « - - « - - - 1
40 110035 Screw(M4-0.7X10) « « = « « « « - HERY o o 0o v e e e e 3
41 2150123 Thread Eyelet Support « « « = « -« SpEMAAHR e oo e e e e 1
42 2150120 Lower Looper Thread Eyelet =« « « P/ — NRKE -« » « « « « - 1
43 2150121 Upper Looper Thread Eyelet <« « « EJ— %5\« « « « « « « 1
44 000014 Washer ............. U\\/f/.)( .......... 2
45 110026 Screw(M3-0.5X6) =« « = « « « - . ERY » o e e oo e e e 2
46 0022215 Looper Thread Pipe =« « + « « « & RIBNXAT + o 0 oo o0 2

AZ8000G






MISCELLANEOUS CRANKSHAFT & BUSHINGS

Ref.

E

W OO ~1 OO Ok OO

p—

11
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32
33
34
35
36

Parts
No
2150214
160007
2110181
160001
2110184
2110183
0093090
3100129
2150096
2150038

2150100
2100111

110036

160027
2100872
2150039
2100105
2150043
2100117
2150049

2150048
003636
000526

2150040
310109

2150041

2150046

2150047

2100272

2150044

2150045
2150042
2150069
2100098
2150050
2100642

Description

Machine Pulley <« = « « +« « - «
Screw(M6=1X6) « + « « « « « -
0il Cooling Fan+ « « « « « + -
Screw(M4=0.7X4) =« « « « « « =«
Corrugeted Washer « « « « « <
Mechanical Oil Shield - - - - -

Crankshaft Ball Bearing (Right)

Bearing Adapter « + ¢ <« « = + -
0il Pump Driving Worm+ « - - -
Crankshaft Bushing =« « « « « -

Crankshaft =« « « « ¢ « « + « &

Crankshaft Counterweight

Screw(M3-0.5X6.5) =« = ¢ « «
Screw(M3-0.5X3) =« « ¢ = ¢ -
Crankshaft Ball Bearing(Left) -
Crankshaft Bushing -« « « - < -

EFWMEUIT v a2B8% 5
Amt .
ora) 4 Req.

. ig/:/j’._u ........ 1
_LtX/ ........... 6
“%ﬂ]77‘/ ......... 1
Jl:;%{ i} ........... 5
.85 AV AU 1
JEIY « o o o v 0 o0 .o 1
CR—ART YT ) - - -]
NRPYU TR o o v o o v 1
t7j-__lg .......... 1
qjjfﬁib/:L ......... 1
ISR TR 1
NG UAYGTI A R oo o o o 1
ERY o v o o e e e e e e 9
EER e e e e e e e e e 5
AR ART YT (E) - - - -]
d\jfg}i/:L ......... 1

Upper Knife Driving Shaft Bushing (Right) E X R#7 v = () 1

Upper Knife:Feed Bar Driving Shaft Bushing LA -gV®7yva - - -2
Upper Knife Driving Shaft 0il Seal LA R#hA AL — - - -1
Needle Bar Driving Shaft Bushing(Right) #E)7v9¥79yva(h) - 1
Needle Bar Driving Shaft Bushing(Left) #E/5//#7yva (k) - 1
Cap Screw(5/16-32X3.5) « « « « «FERY = ¢ + = ¢ = o o+ . . 1
Gasket ............ /\°\y3‘\,\‘/ .......... 1
Needle Bar Bushing(Upper) « « « #tET v =a (k) -« » - - 1
0il Wick = = * * = « o o « « « & JHHE o o e e e e e e e 1
Needle Bar Bushing(Lower) + « - #HET v 2 (F)» « » - - - 1
Upper Looper Driving Shaft Bushing(Front) bi—r#7yva(Gi) -1
Upper Looper Driving Shaft Bushing(Rear) tv—rjyva($) - - - -1
Looper Driving Shaft 0il Seal « - v—2NgA A ALV — - « - -1
Lower Looper Driving Shaft Bushing(Front) Th—r#79yva (i) -1

Lower Looper Driving Shaft Bushing(Rear) Fo—r§/yva(#) « « - -1
Feed Bar Driving Shaft Bushing(Left) £ V#7T v v = (&) - - -1

Seal Plug ...........
Control Lever Shaft Bushing - -

FERS ¢ 0 0 0 e e e e e
ke \
c 2% WL AT Y -

- 1

Needle Bar & Needle Bar Bushing, C. Set #t-$tE7 v = (f)1

Needle Bar =+ + » » ¢ « « « « « &

gHis

AZ8000G



AZ8000G



NEEDLE BAR DRIVING MECHANISM 16 4

Ref.

\g

O W oo —A O O LD —

—

11
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30-1
30-2

31
32
33
34
35
36
37
38
39
40

41
412
43
44
45
46
47
48
49

Parts
Na
2150105
120049
2100144
160002
2100899
120006
2100137
160003
2150054
2150053

2100136
300008
140003

2100138

2100176
310089

2150051
110006
160016

2100642

2159102
003637
2150057
2150058
000035
110009
2100502
110001
2108004
2108005

005345
2100145
110011
0032604
2109200
110002
2150035
3100370
2100152
310005

2100533
310001
2100535
2100536
000393
110013
320008
000567
2150150

b
Amt .

Description o A Req.
Needle Bar Driving Connecting R0d£+ﬁ§t1‘/ Ko o v o v v ooy 1
Screw(M4 0. 7)(16) ........ _Ll:;l'(\‘/‘ ........... 9
Needle Bar Driving Connecting Rod Pin $HE/ 7 7€y - - -1
Screw(M4—0.7X5) =« « « « o ¢ o IERT ¢ v o o v e e e e e 1
Needle Bar Driving Lever - « - - @IS J#ia- - - - - - 1
Screw(M6—1X12) ......... _Ll:;i(f) ........... 1
Collar(12X20X10mm) =+ = =+ « =« - BT — o o v v v e e e 1
Screw(M5—0_8X5) ........ _IJ’_‘.*‘:) ........... 2
Needle Bar Crank Arm, C. Set - -gHEZSv 2 GH) - - - - - - 1
Needle Bar Driving Shaft - - - - gty oM. - - - - - - 1
Needle Bar Crank Arm -+ « - -« - - GHEI ST o o 0 e e e o 1
Washer =« « ¢ ¢ ¢ ¢ o o ¢« o ¢ o & T/ Fp s o o o o o o o o 1
Screw(M6—1X18) » « « « « « « « . 12 3 2 P 1
Needle Bar Connecting Link - « -##UVZ + « « =« ¢« - 1
Needle Bar Connecting Link Pin «@#HEU LV IEL « « ¢ ¢ o« 9
0i1 Wick « = = ¢ = « o o« o « o o B e o e e e e e 9
Needle Bar Connecting Bracket - - #t#x « - - < - - « - - - 1
Screw(M3.5-0.6X10) « « » « « « IERY o o e o v e e o0 e 1
Screw(M4—0_7)(4_5) ....... JJ:*C/“ ........... 2
Needle Bar « « » « « = o « « o & GHEE -+ + + e e e e e e e 1
Needle Clamp(Y) ......... HIEA « v v o e 0o 1
Needle (System:DCX1) + « « « « 2 S S R R 2
Screw(l/g —44X2.5) <+ o e e o o lt;?i} ........... 9
Stitch Plate Support Stay, C. Set£+ﬂiﬂiff 32:1(&&) ----- 1
Stitch Plate Support Stay- - - - gHRERftHEZ=Z - -+ - - - - 1
RoLl Pin + « * « ® « = o o « « &« —7ptv/ ......... 1
SCTCW(M4'0.7X8) ........ JJ:*:/‘ ........... 6
Stitch Plate Support(Rear) - - - $HREfTE(EE) <« - ¢ - - - 1
Screw(M4-0.7X5.4) « + =« =« - R e oo e e e e e 1
Stitch Plate(Y5) =« « « « « « « - GHIR « » o o o v e e e e e 1
" (Y6) ........ JI e o s s o o o o s o o o 1
Screw(11/64-40X8.3) =« « « « « -« 1150 S 2 A 9
Stitch Plate Support(Front) « - - gHREUIEGED) « « ¢« = -+ 1
Screw(M5-0.8X10) « « » « « « - HERY o v e e e e e e e e 2
Rubber Cushion + « = = = « « - - HEAEE « ¢ v ve e e e 1
Needle Guard(Front) « « « « + « - Fap- 272 €11 ) ICE L 1
SCTCW(M3—0.5X5) ........ _U:;‘F:‘/“ ........... 1
HR Unit, Complete Set « + « + = - HRZHEG) - - =« = - - - 1
Tube Joint ........... /\47";%% ......... 1
0il Tube(70mm) =« « = < « < « « =« w47 (T0mm) + = - - - - 1
0il Wick « = * © = = o « o « « JHH e o e e e e e e e e 1
HR Felt Holder =« = « « = « « « - HRZ7=z/WVEZT - = o 0 o - 1
HR Felt » « ¢ « o o ¢ o o o o o & HRZ7x)Vh s o ¢« ¢« ¢ ¢ o 1
HR Felt Holder Bracket, C. Set - HREft&GH) » - -« ¢ -+ - 1
HR Felt Holder Bracket =« « - - - HRESfFHE <« ¢« = = ¢« ¢+ - 1
Roll Pin =+ ¢ = ¢ » ¢ o ¢ « o « & B— LB ¢ ¢« o o s o e e 1
Screw(M4—0_7)(8) ........ J.I:*“/“ ........... 1
Fitting Stud(Short) « « « « « - - MMERANGE) - - - - - - 1
Seal =« ¢ ¢ o o o s e e e e 0 e A A 2V R R R 1
HR Unit Bracket « = = * =« ¢ « « HR%E—S ......... 1

AZ8000G



©

&

AZ8000G



KNIFE DRIVING MECHANISM

Ref.

]%

W OO0 =~ T WU DD

[ae—y

11
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

Parts
Na
2100160
120049
2100173
160002
2100162
120006
2100161
160003
2150060
2100165

2100164
110035
0020496
000532
110004
0093864
2150020
110012
2100174
2150019

110001
2100009
2150021
0032919
2100166

110046

000688
2100167
2100168

140014

> ABEE 7
Amt .
Description o £ Req.
Upper Knife Driving Connecting RodExXRAmy K - ¢ o« o - . 1
SCTCW(M4_0.7X16) ....... _u:*\:/“ ........... 2
Driving Lever Pin« « « « « « NS0 78 [ ] <V IR 1
SCFGW(M4‘0.7X5) ....... _lh*‘:/‘\ ........... 1
Upper Knife Driving Lever - - « « EX Ada- - - - - - « - - 1
Screw(Mﬁ—IXIZ) ........ _lh*\‘/“ ........... 1
Collar(lOXlgxgmm) ...... FT— e o e e e e e e e e 1
Screw(M5-0.8X5) « « « ¢ - - - R ¢ o o o o o v e e e 9
Upper Knife Driving Shaft - « « « EA Ry « « « « « « = « 1
Upper Knife Holder Positioner « + EAXAARRAFEY « « « + « - 1
Upper Knife Holder(Flat Type) - « EARKBAZ(GE) - - « - - - 1
Screw(M4-0.7X10) « = « « « « - ERY ¢ o v v e e e e 1
Upper Knife(Flat Type) + « + » « EXR(@E) « « « o = « o« . 1
Washer =« ¢ o « ¢ o o o o ¢ o & TP/ % o o o o o o o s o 1
Screw(M3.5-0.6X8) « - - - - - LERD o o v e e e e e e 1
Seal Plug s » + + o « « « « « = R 1
Lower Knife Holder Spring Stop * FARANRRE A/ - - ¢« ¢« - . 1
Screw(M4—0.7X5) =+ « « o o + « JERD o o v o o e e e e 3
Cloth Plate Rubber Cushion -+ - - AR AL - « « « « « » - - - 1
Front Cover « « = « + « ¢ ¢ « = BB /A— e o o o o o v oo 1
Screw(M4-0.7x5.4) =« « - - - - IERD e o v o e v e e e e 9
Cloth Plate Spring Pin = « « « « RRZHEL » « = ¢ o o o 1
Lower Knife Holder Locking Plate TAARREIYVIEA < « ¢ « « ¢ 1
Lower Knife Holder Spring+ « = « FARIRR + = ¢« o o ¢ o 1
Lower Knife Holder - « « - - - TARE -+ o o0 n e 1
Screw(M5-0.8X12) = « - « - - - LEFRY o o o o v v e e e 1
Guide Pinm s » * » = = + « = « « HAREY » = ¢ o v o o oo 1
Lower Knife s « ¢ « ¢ ¢ o o o - TAR e o o 0000 oo 1
Lower Knife Clamp « = « = « « - TAREL « ¢ ¢ ¢ o o o o 1
Screw(M4—0_7X8) ....... _u:*f/“ ........... 1

AZ8000G



AZ8000G



PRESSER FOOT MECHANISM

Ref.

—

11
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32-1
32-2
33
34
35
36
37
38
39
40-1
40-2

41
42
43

Parts
Na

190080
100073
2100181
2150145
2100580
000482
2150146
110012
2150147
2150148

170045
180001
2100193
000487
170047
2150138
120010
2100197
2100518
120017

2100192
110065
100001

2150139

2100099
160007

2150140

2100189

2150141

2100199

160001
2157057
2157058
2157000

110004
2157040

110050
2157020
0034535

004237
2157205
2157206

2107643
000444
005036

T B 8
Amt .
Description (- £ Req.
Adjusting Screw(M10-0.75X30) « - FREHIRY « « » = =+ =+ o . 1
Lock Nut = = * * + « o « « « « « By TF R e oo oo e 1
Presser Spring = « » = + « « « & FHIZONR « « 0 0 e e e e e 1
Presser Bar » « ¢ ¢ » ¢ ¢ o o o & }#]1$ ........... 1
Presser Arm Positioning Guide Pin¥i—f®EHNE> - - -« - « 1
Spring Pin « = = « ¢ « ¢ ¢ ¢ ¢ & RFTNUTEY ¢ o o o 0 o 1
Presser Arm Stop =« * + « ¢ « < - £1:: el B 0 NS SR 1
Screw(M4—0_7x5) ........ _U:;i(\‘/“ ........... 1
Presser Foot Release Lever « « « FF « « + » o v o ¢ v ot 1
Presser Foot Release Lever SpringFsr "R+ « - - -« - - 1
Screw(M4—0_7)(5) ........ _u:;‘r\\‘/“ ........... 1
Screw(M4-0.7X4.5) =« « « « « ¢ « PNREPT R ¢ ¢ o0 v v o 1
Presser Foot Lifter Lever - « « - x84/ L N—- - « « « . . 1
Wave Washer = = ¢ « « o « ¢« ¢ + & ?BZ}]‘-ZU\\/:‘/.\, ........ 1
SCTCW(M8_1.25X10) ....... ll:;‘ﬁf/“ ........... 1
Presser Foot Lifter Lever Stop - H=H XL N—X phy . . -]
SCI’EW(MG‘IXIO) ......... _[t*\‘/‘\ ........... 1
Presser Foot Lifter Lever Link - #x&rFv =y 7. . . -]
Presser Foot Shaft Collar- - - -¥Hx#iHF— - - « « « - « - 1
Screw(M5=0.8X15) = « = « ¢ ¢ o« < JERY ¢ ¢ o o 0 o0 o0 o 1
Intermediate Lever =« « « « ¢ « - it 1 A DA 1
Stop Screw(M4-0.7Xx12) =+ « « - - AR TR+ o o o 0 e e 1
Lock Nut = = * * « « « o « « « & By ZF R e oo oo oo 1
Presser Foot Lifter Lever Spring =/ L X— R+ « « - 1
Presser Foot Shaft Bushing -« « #x#y7 v =« « « « -« « - 1
Screw(M6=1X6) « « « « « « « « R o o o v e e e 1
Presser Arm, Complete Set~ - « - fA=fa() - - » -« « - - 1
Presser Foot Shaft « - « « « « - }!Ep:r_im ........... 1
Presser Arm =« =« ¢ « « ¢ « o o o & ﬁlﬂﬁ ........... 1
Presser Arm Hinge Pin-+ - « - - - WIBE L DYy ¢ o o o o 1
Screw(M4—0'7X4) ........ _U:;i(:‘/“ ........... 1
Presser Foot, C. Set(Y5) =« « « « PR (FH) « « ¢ « o « o « « » 1
" ” (YG) o o o o J s e e s o s o o o 1
Presser Foot Hinge <+ « « « « « - HITeL T oo o v o o o 1
Screw(M3_5—0.6X8) ....... _u:*\‘/“ ........... 1
Presser Foot Half-stay -+ - - - - FEEHR - ¢ oo 1
Screw(M3.5-0.6X4.5) =+ +» « « « = ‘ﬂ:*:‘/“ ........... 1
Presser Foot (Lower) « < « « = - 2 Aol ( = NP 1
Thread Chain Guide =+ « « « « - - vt - S AR 1
SCTCW(3/32_56X2.6) ....... Jh;‘i(:‘) ........... 1
Presser Foot Stitch Tongue(Y5) « JIU« « ¢ = ¢ ¢ o o ¢ o ¢ o 1
1] Vi (Y6) e JJ e o e e o e o o o e o o @ 1

Finger Guard =« « « « « ¢ = = = TALYHH—FR -« o o oo 1
Washer =« + « « ¢ o o o o o o o & 17\\/:‘/.\7 .......... 1
Screw(1/8-44X5.6) =« « « = ¢ -« - J15: O 1

AZ8000G



©) - -

AZ8000G



UPPER LOOPER DRIVING MECHANISM LIL—/ B g

Ref. Parts Amt .
No Na Descriptien th 4 Req.
1 2100900 Looper Driving Lever Connecting RodA—"my K- - « « « - . 1
2 120049 Screw(M4-0.7X16) = « « « « « « =« IERY o v v e e e e e e e 4
3 2100088 Connecting Rod Swing-proof =+ - < #EL LA « « « « « o « « « 2
4 2150071 Upper Looper Driving Lever + + « b — g « - « - « « - 1
5 120006 Screw(M6—1X12) « = « « « « « ¢ = IERY o v v oo o000 e 1
6 2150070 Looper Driving Shaft =« « « « - - E— e oo 0o o 1
7 2150072 Driving Shaft Thrust Ring+ ¢« + « AT ARYU T e o o o o o 1
8 2150075 Driving Shaft Thrust Ring+ ¢« + « ATFARY T« o ¢ o ¢ o 1
9 2100161 Collar(10X19X9mm) « =« + « « - - s A R 1
10 160001 Screw(M4-0.7Xx4) = « « « « « - - IERY ¢ 0 o o 0 oo e e e 2
11 2150130 Upper Looper Thread Pull-off -+ - B — 58D - « « ¢« « - . 1
12 110009 Screw(M4—0.7X8) = « « « « « « - IERY ¢ o o o e o oo e e 2
13 2150085 Upper Looper Bar Crank Arm, C. Set bA—2X7 S5 27 () -« « «1
14 2150084 Upper Looper Bar Guide Bushing -« L—/REHNAHF ) - « « « « - 1
15 2100227 Upper Looper Bar Guide Cover =+ « JL—NFEHNE - - ¢+ « « « - 1
16 130001 Screw(M2.5-0.45X6) » = « « + < HESRY ¢ o e e e e e e e e 1
17 110071 Screw(M2.5-0.45X6) « « + « « « [ S A N 1
18 2150090 Upper Looper Bar Guide, Complete Set/b— "EWNGE) - - - - - 1
19 2100221 Upper Looper Bar Crank Arm + « « EA—RIF 7 - o ¢ o - 1
20 300008 Washer ............. 170/\‘/.)? .......... 1
21 140004 Screw(M6-1X16) « « = « « « « « - IERY o o o oo v v v e 1
22 2100903 Upper Looper Bar Crank Arm Pin « EA—XIZ 7« « - -1
23 160002 Screw(M4=0.7X5) « = » « o « « =« IERY ¢ o o o o o0 e e 1
94 310089 0i] Wick * « o « « « o o« o o o« B e o e e e e e e e e 1
25 2150080 Upper Looper Bart « « « « « « « = o= NBE e v e e e e e e e 1
26 000629 Seal Plug ............ ﬁgt% ............ 1
21 2100892 Upper Looper Bar Guide =+ - « - - J—REBEN « ¢« ¢ o o oo . 1
28 310065 OQiling Felt = = « ¢ ¢« o o o o o A= 78 NSRRI 2
29 2109322 Upper Looper(for Needle Size #9~14) BN — X ($+FFHI~14H) -1
30 210009 Screw(1/8-44X3.2) « « « « « « =« IERY o o o o 0 v e e e 1
31 000779 Standard Pin + « ¢ ¢ + ¢ ¢ o o FHAEL L o ¢ o 0o oo e 1
32 120013 Screw(M6=1X15) « = « « « « « « IERY ¢ o o o oo o v e e 2
33 2100854 Upper Looper Supplementary Thread Eyelet b — "fHBhRE - - 1
34 2150117 Lower Looper Thread Pull-off =« « FA— N44Y « « « ¢« « - - 1
35 000014 Washer ............. 17\7:‘/,\¢ .......... 1
36 110002 Screw(M3—=0.5X5) =+ « « ¢ ¢ « o - ERY « v oo v e e e e 1
37 2150079 Upper Looper Bar, C. Set =« - « « b— k() - - » « « « « - 1

AZ8000G



10

A78000G



LOWER LOOPER DRIVING MECHANISM B A ;. 10

Ref.
No

SO OO ~1 O U LD

p—t

11
12
13
14
15
16
17
18

Parts
No
2100215
120049
2100088
2150076
120006
2100902
2100161
160003
2100219
2100211

300008
140002
2150118
110009
2109347
2109201
110036
180014

Amt .
Description i £ Req.
Looper Driving Lever Connecting Rod »—RXumy K « « « . . . 1
SCfﬁW(M‘l_O.?XlG) ........ .ﬁ:*“/\‘ ........... 4
Connecting Rod Swing-proof - - «#RULIEX = = « ¢ = ¢ ¢ o o 1
Lower Looper Driving Lever =+ « « FJL— \dihifpg « « ¢« « « « - 1
Screw(MG=1X12) + « « « « = o o & ERY e v e o o e e e 1
Driving Shaft Thrust Ring- « « « RAZARMFVL—F - - ¢« - 1
Collar(10X19X9mm) « « « « « « « B A S ST SR 1
Screw(M5—0.8X5) « ¢ o « o ¢« o IERY ¢ o v o o v v o0 e 3
Looper Driving Shaft -« - - « - - JU— %G e o e e e e e e o e 1
Lower Looper Holder Arm- - - - - ThA—I2%F - o o o o o oot 1
washer ............. 17\\/7‘/)(; .......... 1
Screw(M6—1X14) ......... _Lt*:‘/“ ........... 1
Thread Pull-off « « » « ¢ « ¢ « T — NEREEY - - - - . 1
SCTCW(M4_0.7X8) ........ _‘t*:‘/“ ........... 1
Lower Looper « ¢ ¢ « ¢ ¢ ¢ o o B A 1
Needle Guard(Rear) =+ « « - + - - SFZ 2 (8) » « =« » o o o - 1
SCTCW(M3_0.5X6.5) ....... _[J:*:/\‘ ........... 1
Screwed Pin(M3-0.5X4.5) + « « BV RY « = ¢ o o o 0o 1

AZ8000G



11

AZ8000G

)
N “\\ . /




FEED DRIVING CONTROL MECHANISM iz ) SR AT

Ref.

—

B b b bk et b b b s
OO0 IO O W LD

D 6D BD B DD D D D O D
O W oo ~1I O U LD

. GO Q0 QO LI WL LW
O W OO0 ~1 O W = WO DD —

s B B W
WO OO ~1 O U QO BD

Parts
No
2150064
120006
2100251
300000
100002
000669
2150075
0095027
21002438
2100249

140001
2100266
2100242
2100241
2100243
2100244

140000
2150065
2150066
2100288

160007
2100671
2100672
2100673
2100674

110033
2100269
2100252
0068202
2100253

2100262
2100267
160001
000690
2100256
0020538
2100263
000528
000561
100000

190001
2100271
110016
0020350
110017
2100257
2100264
2100259
0034293

11

Amt .

Description 5 £ Req.
Main Feed Bar Lever s « « « « « - BREYLNR— 0« oo oo 1
SCI‘CW(MG—leZ) ......... _Lt;‘)(j ........... 4
Main Feed Bar Lever Pin+ - « + - BEYVLR—EY -« v v o . 1
Washer « « « ¢ « « o o ¢ o o o @ TP/ F ¢ o o s o o o o o 3
Nut = ¢ = ¢ ¢ = ¢ v o o o o o o & DA R I T 1
Washer « * ¢ ¢ o o o o ¢ o o o & A AV AR I I S S R 2
Thrust Plate « « « « ¢ ¢ ¢ o« RAFGARNTL—F -« oo oo 1
Retaining Ring =+ » + « = « » - - S ) I A R 1
Main Feed Bar Connection =+ « = « XY Y/ T « « ¢ « « - - - 1
Connection Bushing =+ « » = « - - BEIV I T2 - - -1
Screw(M5—0.5X12) ........ _”:*f/“ ........... 1
Feed Bar, Complete Set - - - - - AEEYE6E) » - - 0 0 - - 1
Main Feed Bar«» « « « « « « ¢ « & &%U -él\ .......... 1
Differential Feed Bar - - - - - - BIIEY B« « v oo 0 0. 1
Differential Feed Bar Connection RfEY V¥ 2 - - « « « « - - 1
Connection Bushing =« « « « « - - i R N A A SRS |
SCTCW(M5_0.5X15.5) ....... J.l:*?/ ........... 1
Feed Bar Driving Shaft « « - « - KU o - e s e e e e 1
Feed Bar Driving Shaft Lever - -XXVUdhBa- - - - - - -« - - 1
Connecting Rod Pin =+ « « « - - ZYVog v REY « « v o o 1
Screw(Mﬁ—lxﬁ) ......... _Lt*\‘/“ ........... 1
Differential Rocker, Complete SetmifXVRa() « « - - - « - - 1
Differential Rocker « = « « « - - ATEYEBE - - e e e - 1
Differential Regulating Slider « RF A& « « « « « « « ¢ « . 1
Differential Regulating Slider Cap X5 A ¥&E - + - « - - - - 1
Screw(M3 0. 5)(6) ........ _”:;"(\‘/ ........... 9
Differential Lever(Right), C. Set ZEBjL ~\— () (&) .1
Slider Link + « ¢ « ¢ o o ¢ o o RASGAZEYY T o o o 0 1
Retaining Ring =« = « = = = - - - B N IV /AR 1
Slider Link Pine « « « « o ¢« ASGABY I - e e e 1
Differential Lever(Right) » « « - ZBEHLNX—(HF) « - » « - - - 1
Collar(10X17X8mm) = « + « = « - BT e o e e e e e e e 1
Screw(M4—0.7X4) ........ _U:*:‘/“ ........... 2
Spring Pin =« « ¢ ¢ ¢ ¢ ¢ o o . ALY U T oo o o0 e 1
Differential Lever Spring - « - « ZEILX— N+ « « « ¢ - 1
0-ring(PT) « « + ¢ ¢ ¢ ¢ o o o OUU L e o o v oo o oo 1
Differential Lever(Left) -« - - - ZByLN—(&E) - -+ -+ + - 1
Washer « « « ¢ « o o o o ¢ o o & TT I/ dp s o o o o o o o o 1
Conical Spring Washer « - « - - - 1111 S Ry A R A 1
Adjusting Nut « « = = « = = = « - Saliva D R 1
Adjusting Screw(M6-1Xx11.5, M4.5-0.5X4)FWEIRY = + « « + - 1
Differential Feed Graduation - - XV HRHK . - -« - - - - - 1
SCTCW(M4"0.7X15) ........ _U:X\/ ........... 9
Differential Lever Stop -« - « - - EZEBLX—X Py oo 9
SCTCW(M5—0.8X8) ........ _u:*:‘/“ ........... 2
Adjusting Screw =« « = « ¢ o « - - VA - A I 1
Adjusting Block « « « = « = « - VAL ¥4 - IR 1
Adjusting Block Spring =« + - - - T AFINR e oo oo 1
Retaining Ring =« « « = « » - « - AR YT oo oo e 1

AZ8000G



12

AZ8000G



FEED DRIVING MECHANISM £ ) B

Ref.

\%

OO0 =IO O OO —

—t

11
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30-1
30-2

31
32
33
34
35

Parts
Na

2100865
110064
110004

2100866

2100867

2100869

2100870

2100868

2150063
160007

2100602

160001
2100283
21002381

130002
2100280
2100284
0020401
2100277
2100278

2100275
2100276
180002
110070
2100289
0023473
2100279
180003
160003
2109005
2109009

2109006
2109067
110026
2150067
130003

12
Amt .
Description o) 4 Req.
Feed Bar Guide Support =« « - - - EVALFA RYF—F- - - -1
Screw(M4—0_7X8) ........ _”:*\‘/“ ........... 4
SCTCW(M3.5_0.6X8) ....... 1o S A 5
Feed Bar Shield(Front) - « - - - EVEY—ALGED - - - - - - 1
Feed Bar Shield(Rear) - + « - - - RYVEBY—N(E) - o o . - 1
Feed Bar Shield Guide = « « - - - ZVEY—AHALR - o . 1
Feed Bar Guide + « « = « « « « BYEBHAR s « v v o v s 9
Feed Bar Shield (Upper) =« - = « - BEVEY—A(E) o oo 1
Feed Bar Guide Bushing - - - - - RBIVEFART vy a2 o o o1
Screw(ME—1X6) = « « ¢ « « o « » IERT o o oo e e e 1
Feed Bar Block(Rear) Shaft - - - ABy(#&)&f- - - - - - - - - 1
Screw(M4—0.7X4) =« « « « « = « IERY o v v o v e e e 1
Feed Bar Block(Rear) =« « « « - - FEJAL) « « o v oo e 1
Feed Bar Block(Rear) Lid - - - - ABg({B)E - - « - -« » - ¢ 1
Screw(M3—0.5X6) =« « « « « « - - ERT e o v o v 0 v e e 1
Feed Bar Block(Front) - « « « - - FETET) ¢ ¢ ¢ 0 o o o oo 1
Eccentric Pin Holder =« + - - - - EBVXFB/EVERMAE . - -
Feed Dog Eccentric Pin « « « - - FVZXEYEY oo v e e 1
Feed Dog Eccentric =« + « = « « - LYV EY - e e e 1
Roller Bearing =« = « ¢ « ¢ « + « S RART YT e o e 1
Feed Dog Driving Connecting Rod-EYwy K+ « ¢ = v 0o v o 1
Feed Dog Regulating Eccentric - - 2V ALY+ + - -« - 1
Screw(M3—0.5X4) « « « « « « o RS e o v oo e e e e 9
SCTCW(M3_0.5X6.3) ....... lt;‘FT\) ........... 1
Feed Dog Regulating Plate Spring VMBSV — b AR - - - -1
Feed Dog Regulating Plate - - - - XVYHFEH AL —h - - - - - - 1
Feed Dog Regulating Gear - - « - EXVHAHXT - - - « - - - 1
Screw(MS—O‘gxg) ........ _]_t)lg{s‘/“ ........... 1
SCI‘EW(MS_O.SXS) ........ lt*‘\) ........... 3
Differential Feed Dog(Y5) « « « «HREY « = « « « = « « « « 1
» ” (Y6) « « - - 2 T 1
Main Feed Dog+ + » + + » = « « - FEIEY o o v o 0 e e e e 1
Auxiliary Feed Dog =+ - « - - - - INEY » e e e e e e e e e 1
SCTCW(M3_0.5X6) ........ JERY ¢ o 0 o0 o v e e e 1
Connecting Rod Cover =« -« « = - - FEVepy R R— o o o o 1
Screw(M4-0.7TXT.3) « « « o o o » HERY o v e e e e e e e e 2

AZB0OOG



13

AZ8000G




LUBRICATING MECHANISM

Ref.
No

W oo ~A O O QO DD

—

11
12
13
14
15
16
17
18
13
20

21
22
23
24
25
26
27
28
29
30

31
32
33
34
39
36
37
38
39
40

41
412
43
44
45
46

Parts
No
2100935
2100363
160001
110016
001820
000567
2150201
3100370
0031831
2150206

320008
2100958
3100371
2100369
2100957
2100926
2100927
2100928
2100929

310073

2150202
2150207

320009
2150095
2150094
0080503
0030748
2150097

006861

000419

3100060

110045
3100061
3100345
3100329
2150055
2150056

310081
2100896
2100895

000456
310090
2100032
0020538
110053
320010

46 Jph Bt 4k 13

Amt .

Description L 4 Req.
0il Pump, Complete Set - - - -« - RKOFGE) < »00 0 e e e 1
Worm Wheel =« « < « « « « « « o TAd—IBFRA—)b s ¢ ¢ o o . 1
SCI‘CW(M4“0.7X4) ........ _u:*\‘/“ ........... 4
SCTCW(M4—0.7X15) ........ lt*?‘) ........... 2
Screw(1/4-40X5) « « « « « « « & JERY ¢ o v o 0 v 00 0. 1
Seal « ¢ ¢ ¢ ¢ o o e o o e o e AL SV TSI S 2
0il Tube, Complete Set - - - - - BWANALTGE) - - e e . 1
0il Tube Fitting One Way End - - FOEREFE - « « « « ¢« « 4
0il Tube Clamp = = = + » » « = » BREER « o o v o o 0 o 0 . 7
0il Tube(4.6X6.4X220mm) « + « *FAMW XA T+« ¢ o o o o o 1
0il Tube Fitting Stud (M6-1) - - - BHEFEHRAL b - ¢+ = ¢ - - - 9
Suction Tube, C. Set =« « « « - - WANRATL(H) » =« « - - 1
0il Tube Fitting Two Way - - - - MIEHERKEF - « - « ¢« -+« 1
0il Tube(4.6X6.4X36.5mm) - « - FB/W/XA T+« « =+ o o = . 1
0i1 Filter « o » » o o o « o o s BIBRE » + v v e e e e 1
Suction Pipe(Upper), C. Set « « - BRANALA(L)GH) - - - - - 1
Suction Tube(4X6X18mm) + + « BRANA T« « ¢ ¢ o o ¢ ot 1
Suction Tube(2.5X4X60mn) * * *WEAINAT + ¢ ¢ o o o o o s 1
Suction Pipe(Upper) » « « « « « -« WAL F (L) ¢ ¢ o 0 0 o 1
Felt + ¢ o ¢ ¢ ¢ ¢ o o o o o o & A== 7 N 1
0il Tube, Complete Set - - -« - - BHARATEE) - - v 0 - . 1
0il Tube(4.6X6.4X320mm) « « « «FAWNNAT « ¢ ¢« ¢ o o o 1
0il Tube Fitting Stud(Long) M6-D)ERHKERAK(E) « - + « - - 1
O0il Pressure Regulating Valve, C. Set #WEFHFGH) - - - - - - 1
0il Pressure Regulating Valve « «FRIEFR « « « « = = « = = « 1
0i]l Pressure Regulating Ball + < FRAIER—NLFr -« « ¢+ ¢ ¢ o o 1
Guide Pin» « * « o« » » o « « « &« HAREY + ¢ o v 0 o v o s 1
Spring ............. /\‘;‘F ............ 1
Adjusting Screw(1/4-40X5) <« « «FHEIRT « ¢ o ¢+ 0 o 0 o o 1
Nt « ¢ @ o o o o o o o o o o Fo R e e e e e e e e 1
Oil Filter Cap = « « « « = + - - FAANT ANEXYy T - - -1
Screw(M4=0.7X12) = « « « « « « TS A 3
O-ring (P42) « « « + o o = o o o« & OYY e o v v v v o e 1
0il Filter = « + = = « « « « « « FANT ANE « o oo oo 1
Filter Housing + « = « « =« - - AANT 4 NVFHFE - - - 1
0il Pipe, C. Set =« = = « « = « - AANNAT ()« ¢ 0 0 0 1
0il Pipe = = « + o = = o « « o o FANIRALT o o e o e 1
0il Wick + « » « « = « o o o o & WAL e o o e e e e e 1
O0il Pipe, C. Set = < = « ¢ « + = AANSA TS GH) « « « ¢ - - 1
0il Pipe = « + = = = = = « « « « FANIIAT o o v e e 1
Seal Plug = « + = = = = « « « « « EEES L . e e e e 1
0i]1 Wick =« « « = = » « « o « « =« IR 1
Oil Sight Gauge « « « « « ¢« « « FANT =T o o o 00 1
O-ring(PT) « « + o « = = « « « « OV S e v v v v v o e o 1
Screw(MG—lxg) ......... ll:*:‘/‘\ ........... 3
0il Tube Fitting Stud(1/4-40) « - EHPERAL L « + » o ¢« - - 9

AZ8000G



14

AZ8000G

UPPER KNIFE (Angled Type)

AZ8000G




EXCLUSIVE PARTS for UPPER KNIFE (Angled Type), AZBO00G £ X RABRUYIETIEESS 14

Ref.
Na

WO —3 O U W O DD

[a——y

11
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32
33
34
35
36
31
38
39
40

% Ref. No. 41 to 54

Parts
Na
2100385
0020491
2101435
2100354
140012
2100349
2100353
110038
000665
2157086

2157000

110004
2107030
2107004
2107640

005036
2100050
2150211
2100052
2108000

2109000
2109001
2101027
2101026
0034867

005036

000533

007006
2101021
2101020

009624
0022445
004150
000172
000334
0022446
001330
0022447
0022448
0022435

Ant .
Description S 4 Req.
Upper Knife Holder =« « « - « - ExXRTAT(H) - - o - - 1
Upper Knife « + = « « ¢ « « « = & AR e o o e e oo e e . 1
Upper Knife Clamp « = « « « = - - Hop -8 ;i AR 1
Upper Knife Chip Guard - - - - - YIS » « o o 0 o o 0. 1
Screw(M4—0.7X18_5) ....... Jh*f‘/‘\ ........... 1
Upper Knife Clamp Plate - - - - - A ZEy o e . 1
Upper Knife Stop « « « « « « « - EAZZRY R o 000 1
Screw(M2.5-0.45X4.5) « « « « « « _Lt*:‘/“ ........... 1
Washer =« « « « o o o o o o o« & & LA A 1
Presser Foot, Complete Set(04) - #=— () - - « « « =« « - - 1
Presser Foot Hinge <« « « ¢« « « - t7:: ke A N2 S 1
Screw(M3.5-0.6X8) = « « « « « _Ll:*cj ........... 1
Presser FOOt(LOWeI‘) ....... #F:I_(—F) .......... 1
Presser Foot Stitch Tongue(04) «JI\ s « « « ¢ = o ¢« o o o o 1
Finger Guard + « = « « « « « « - TALSHH =R oo oo e 1
Screw(1/8-44X5.6) « « o « o « JERY ¢ o 0 o 0o v e e o 1
Cloth Plate = « = « = ¢ o o o o JuaRALL—h o oo 1
Cloth Plate (Lower) =« « < « « « = Ja AL —hK(F)+ « « « - 1
Rubber Cushion =« « = ¢ ¢ ¢« - - JaAFv—F(T)EARE- -1
Stitch Plate(04) =« « « « « « « 12 I S SR S S 1
Differential Feed Dog - « - + - - BIEY « = ¢ o o o o v 0 o 1
Main Feed Dog s + + ¢ = » « « + BIEY « o v e e e e e e 1
Blind Hemming Guide, C. Set - - - #&SIEHMGH) - - - = « - « 1
Overhanging Guide Hinge, C. Set  FEHI(GRH) « = « « « « « « « - 1
Hemming Positioner =« « « « - - - EeIEREsy e - - - - - - 1
Screw(1/8-44X5.6) « « + « « « ﬂ.‘.*y ........... 2
Washer = + © ¢ « « o o o o« o o & DN R 1
Screw(g/64-—40x4) ........ _lh*‘:) ........... 1
Blind-Hemming Edge Guide, C. Set #ESIEHR ) » - - - - - - 1
Blind-Hemming Edge Guide - - - -#EB|EHE - -« -+ -+ - - 1
Screw(1/8-44X5.3) « « « o o - - JERY ¢ o v e e e e e e 1
Swing—out Lever » » « +» « « « « ALV T T RLNA—- - ]
Screw(11/64-40X5.2) =+ « « « « » ERY ¢ o 0 oo o i o0 o 1
Conical Spring Washer « « - - - - MANRT T F e oo oo oo 1
Nut © * ¢ ¢ ¢ o ¢ o ¢ o o ¢ o & A A R T S 1
Overhanging Guide Hinge Stop + - A bR o Ve o« 0 v v 0 1
Screw(9/64-40X3.8) = + + + + ERY ¢ v v o v v e e e o 1
Swing-out Lever Holder - - - - - AAVT T BUR—EftE -1
Swing-out Lever Stop =« « « - « - IAVITINA-ARYR « ¢ o v 0 o 1

Edge Guide Positioning Pin

‘‘‘‘‘

See the following page.

- ERBEEY Y

AZ8000G



EXCLUSIVE PARTS for UPPER KNIFE (Angied Type), AZB000G

i A A R UYIETIERER 14
Ref. Parts Amt .
‘N Ne Description A %2 Req.
41 0022436 Positioning Pin Holder Spring « - EREELY VT KX+ « « -2
42 001225 Screw(1/8-44%2.8) =« « « « « « IERY ¢ v o o e e e e e e 1
43 001196 Screw(1/8-44X6) « « « « « « « =« IERT o oo oo v e e 3
44 2101022 Edge Guide Adjusting Holder - - - #E3|HEs - - « « « » « - - 1
45 004106 Screw(9/64-40X6.5) « « + « + « - HERY o oo o e e e e e e 2
46 007619 Screw(9/64-40X6.3) ¢« « + = « « - IERY o o v v v e e e e e 1
47 0022443 Adjusting Screw Guide Piece » « - FAEARI HA K« « = « = - - 1
48 006444 Adjusting Screw(1/8-44X12.9) « - FABIRY = « « ¢ ¢+ o o - . 1
49 0022444 Edge Guide Adjusting Holder Cover#ESifHthexZ - - - -+ + - - 1
50 110047 Screw(M4-0.7X10) « « = « « « « -« IERY o o v oo v e e e e 2
51 0060297 Pin ............... tf>/ ............ 1
52 2157040 Presser Foot Half-stay =« - - - - MEET « ¢ e e e e 1
53 110050 Screw(M3.5-0.6X4.5) « « ¢ ¢ o ERY oovo oo e e e 1
54 2109320 Upper Looper =+ « ¢ « « « = « < = oY ey A R 1
% Ref. No. 1 to 40 ¢+ See the preceding page.

AZ8000G



15

AZ8000G-M

1n

12

“B3" DEVICE

39

AZ8000G



AZ8000G-M EXCLUSIVE PARTS YIETNERRG

Ref.
No

WO ~1 O U W OO BD

[u—y

11
12
13
14
15
16
17
18
13
20

21
22
23
24
25
26
21
28
29
30

31
32
33
34
35
36
37
38
39
40

Parts
No
2157086
2157000
110004
2107030
2107004
2107640
005036
2108032
2109000
2109001

2101027
2101026
0034867
005036
000533
007006
2101021
2101020
009624
0022445

004150
000172
000334
0022446
001330
0022447
0022448
0022435
0022436
001225

001196
2101022
004106
007619
0022443
006444
0022444
110047
2109911
2101133

% Ref. No. 41 to 60

15
Amt.
Description 5 £ Req.
Presser Foot, Complete Set(04) - #R— (RH) « « + « « « = « « - 1
Presser Foot Hinge =+ < « « « « - ;o ol N A 1
SCTCW(M3.5_0.6>(8) ....... lt;?i} ........... 1
Presser Foot(Lower) « = « - - - - :: 1o ol (0 = 1
Presser Foot Stitch Tongue(04) < JIU=« « « « « « « « ¢ « « « 1
Finger Guard =« « « = » « « « - - TALTH—R oo oo e 1
Screw(l/8—44)(5.6)v ....... lt;?s} ........... 1
Stitch Plate(04) ........ ﬁﬂ:ﬁ ............ 1
Differential Feed Dog+ - - - - - AIREY = ¢+ « o 0o e e 1
Main Feed Dog« « « = + + = + « FBEY » o o e e e e e e 1
Blind-Hemming Guide, C. Set - - - #ESIEHGH) - - - -+ - - - 1
Overhanging Guide Hinge, C. Set « EHIGH) « « « « « = « « « 1
Hemming Positioner =« = « « = - - EBIEE - - - - o o o 1
SCTCW(1/8_44X5.6) ....... _”:;‘F:‘) ........... 2
Washer =« ¢ « ¢« ¢ ¢ o o ¢« o o ¢ & A AV R I I TR AR SR 1
Screw(9/64-40X4) + « « « « + - - R e o v e e e e 1
Blind-Hemming Edge Guide, C. Set #EBIEHREGEE) - - - - - - - 1
Blind-Hemming Edge Guide - - - - #BHIEHA - -+ - - - - - - 1
Screw(1/8-44X5.3) « « ¢« ¢ ¢ o - JTos 3 RN 1
Swing—out Lever s « « = « ¢ « ¢ - AA VT T TR AR— « - ]
Screw(11/64-40X5.2) « « « « « IERY e o o o v e e 0 e 1
Conical Spring Washer - - « - - - MANRET o F e oo oo oo 1
NUut ¢ « ¢ o ¢ ¢ ¢ ¢ o o o o o o @ B A I T S 1
Overhanging Guide Hinge Stop -« * EBHA Iy /%« = ¢« o ¢ o o 1
SCT&W(9/64‘40X3.8) ....... lt*\‘/“ ........... 1
Swing-out Lever Holder - - - - - MMIPTINARIRE o o 0 o o o e 1
Swing-out Lever Stop =+ « - - - - MMUPTINVA=IRYR o o o o o o 1
Edge Guide Positioning Pin - - - EHEEE Y « « « ¢« « « - - 2
Positioning Pin Holder Spring - - EHEEEL VT ANR - « - -0
Screw(1/8-44X2.8) = = « ¢+ o - - HERY » v v e e e e e e 1
Screw(1/8=44X6) =« « « + + o o HERY ¢« v v 0 o v v e 0 e 3
Edge Guide Adjusting Holder - - - #BBIAEE - - « - = « - - - 1
Screw(9/64-40X6.5) « + « + o+ - - R e oo o v e e e e e 9
Screw(9/64-—40x6_3) ....... _u:;i(f/ ........... 1
Adjusting Screw Guide Piece - « - WEiRY I A K+ « + o « - - 1
Adjusting Screw(1/8-44X12.9) « ~fRAGHIRT « « ¢ ¢ o« o o o 1
Edge Guide Adjusting Holder Cover#ES|FHEEE - - - + - - - - 1
Screw(MA=0.7X10) = « « « « « + = 1t;F¢/ ........... 9
“B3” Device, Complete Set - - - « “B3"3%@E(GH) - - « - + - + - 1
Back Tack Cutting Unit =« « - - - 7°£%ﬁU‘)§§ﬁ§(%ﬂ) ...... 1
----- See the following page.

AZ8000G



AZB000G-M EXCLUSIVE PARTS YIOETNERMG 15

Ref.
No_
41
42
43
44
45
46
47-1
47-2
48
49
50

51
52
53
54
55
56
57
58
59
60

Parts
No
2101134
0023184
0023169
003637
004205
0024308
0023182
0033711
000361
000535
110044

2101048
2150211
2100052
0036905

110009
0081848
0060297
2157040

110050
2109320

% Ref. No. 1 to 40

Amt .

Description ih 44 Req.
Thread Chain Cutting Knife Holder JEXft& « + « = « « « « « =« 1
Thread Chain Cutting Knife =« « « Ko ¢« o o o o 0 0 e 0 0 o 1
Thread Chain Cutting Knife Holder Spacer FMNEftHARA—H -+ -1
Screw(1/8=44X2.5) « « « « « o & ERT ¢ v v v e e e e e 9
Screw(11/64-40X18) « « « « « « « IERY o oo oo e e e e e 1
Thread Chain Holder « « + « « « - pacs:= ¢ e A I 1
Thread Chain Holder Spring(Standard) ZEBM T R (EHE) - - -1
” (with Stronger Pressure)#gz z (pmgn) 1

Adjusting Nut « « « ¢ ¢« = o - - TR AXHFESEF b - - -2
Washer =« « « » = « « « « « « « & A2 1
Screw(M3.5-0.6X14) « « - « « - - IERY = v oo e e e e e 1
Cloth Plate = » « « = o « o « « & TRl —h -« « « ¢« o o 1
Cloth Plate(Lower) =« =+ ¢+ ¢ - 7@ RAFL—hK(F) > - - - 1
Rubber Cushion =« + + « « « « « - 7R FU—h(F)EAE - -1
Synchronizer Positioning Pin + - R¥ ¥y aFEL -« « o o - 1
Screw(MA=0.TX8) « = = « = = = R o v oo e e e 1
Synchronizer Cushion =+ + « - - - Rovarvrrsyvay: -1
Pifle © * « = © © o « o « o « « & B v e e e e e e e e e e 1
Presser Foot Half-stay - - - - - PEER - o 1
Screw(M3.5-0.6X4.5) « « + « - JERT o v o v e e e e e e 1
Upper Looper .......... J:/v-—/f .......... 1

«+++ See the preceding page.

AZ8000G



16

AZ8003G

AZ8000G

15



AZ8003G EXCLUSIVE PARTS YIETLERB&SR 16

Ref.
Na

O WO ~3 O U = D —

—t

12
13
14
15

Parts
Na
2157050
2157000
110004
2157020
2157200
2107643
000444
005036
0034535
004237

2157040

110050
2108003
2109320
0060297

Amt .

Description 8 £ Req.
Presser Foot, C. Set(04) =« « « ¥ () - « « « « « « « « - 1
Presser Foot Hinge =+ « « « « « « 12 ol SR 1
Screw(M3.5-0.6X8) =« « « « « « IERY ¢ ¢ o 0 v o o v oo 1
Presser Foot(Lower) ....... #FJ:(W:) .......... 1
Presser Foot Stitch Tongue(04) =~ JIU« = + + ¢ ¢+ ¢ v o v v o 1
Finger Guard + « « « = » « « « - TAYHH—=Reeeee e s 1
Washer =« ¢ ¢ ¢ ¢ o o o o ¢ o o & TIS S/ F o o o o o o o o o 1
Screw(1/8-44x5.6) =« - + -« - - - IR e v o v v e e e 1
Thread Chain Guide = + « « « - - azg:= 5 ol g N 1
Screw(3/32-56X2.6) « » ¢+ + + « - RS o o v o v e v e 1
Presser Foot Half-stay - - - - e i s 1
Screw(MS.S—O‘G)(4_5) ...... lt;?i} ........... 1
Stitch Plate(04) =« « « « « « « SHER =« + o o e e e e e o 1
Upper Looper = « « = ¢ « ¢ « o oy A R 1
Pille o * o o o o o o o o o o o o B v o v e e e e e e e e 1

AZ8000G



17

AZ8000G

AZ8016G

1

1




AZ8016G EXCLUSIVE PARTS

Ref.
No.

O W OO ~1I O UV W QOO —

—

12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28

Parts
Na

2157185

2157002
110004
0024505
0024421
004131
0022156
004237
0024506
004138

2108016
2108017
2108015

004204
0024503

001228
2109017
2109018
2109019

000932

000933
0023580
2100346

180002

300040
2100177
2109320
0060297

Description
Presser Foot, Complete Set(02)

Presser Foot Hinge « « « - - -
Screw(M3.5-0.6X8) = « « « «
Presser Foot (Lower) « « « « +
Presser Foot Hinge Spring - - - -
Screw(1/8-44X6) « » « « « «
Thread Chain Guide =+ - « « - -
Screw(3/32-56X2.6) « « « » -

Presser Foot Stitch Tongue

Screw(1/8=44X5) « « « « « «

Stitch Plate, Complete Set

Stitch Plate <« « « « « « « « &
Stitch Plate Tongue « « - - - -
Screw(3/32-100x2.2) =« « « « -
Stitch Plate Tongue Stop - -+ -
Screw(3/32-56X3.2) « « « « «

YIETLEBR&G 17
Amt .

o 4 Req
FT(RH) « « « + ¢ o o o o . 1
1 ol N A S AR 1
HERY o o o o 0 0 000 e 1
R () « ¢« = o o o o o @ 1
ﬁlt\///\X ....... 1
R o o o v v e e e 1
i:5:= 5 1 G R 1
R o v o o v e e e e 1
U o e e e e e e e e e e 1

GHR + + + + o v e e e e 1
CBHRI e o o e e e e e e e 1

lt;F:/ ........... 1

*EHRMA Ry o oo e e 1

_”:;ﬁ/ ........... l

Differential Feed Dog(with Rubber Face) Bk VU (ZA%Y) - -1

Main Feed Dog(with Rubber Face)
Auxiliary Feed Dog + « « « - -
Rubber Cushion(Large) » + - - -

Rubber Cushion(Medium) -+ - - -
Upper Knife « « « « « « « « « &«
Upper Knife Holder =« + « « « -
Screw(M3—0.5X4) « « « « « o
Washer =« = ¢ ¢ ¢ o ¢ o o o « &
Lower Knife Holder - « - - « -
Upper Looper =+ « « + « « « « »
Pin e « = » « « o © « « o« « o &«

cEEV(FLEY) - e 1

/J\%U ......... . . 1

JJ:PF‘T/ ........... 92

AZ8000G



18
AZ8022G-A6-3DF, AG-2DF

AZ8022G-A6-3DF

EXTRA PARTS
for stitch width 4.0 — 5.0 mm

zo

X

21

AZ8000G




®AZ8022G-A6-3DF, AG6-2DF EXCLUSIVE PARTS HIETIERB&H 18

Ref. Parts Amt .
‘No. _ Ne Description i 22 Req.
1 2157156 Presser Foot, C. Set(A6-3DF) - -#= () « « « + « « « « - - 1
2 2157000 Presser Foot Hinge =+ « « « « - - p:: e il N A 1
3 110004 Screw(M3.5-0.6X8) =« « « « « ¢ IERY ¢« o v o oo e e e 1
4 2157041 Presser Foot Half-stay =+« - « - - YEEHR - e e e 1
5 110050 Screw(M3.5-0.6X4.5) =« « ¢ ¢ < IERY ¢ o o v v e o e e e 1
6 2107719 Presser Foot(Lower) » + « « « « - FLT(F) e« o o0 v oo v e 1
7 2107640 Finger Guard =« « « + « « « « « « TAVHH—RK - oo v oo 1
8 2107720 Presser Foot Stitch Tongue < « = JJUe o o ¢ ¢« ¢ ¢ ¢ ¢ o o o & 1
9 000444 Washer ............. 17\\/:‘/‘\7 .......... 2
10 005036 Screw(1/8-44X5.6) =+ « « « « « - JERY o o v e o e e e e e 2
11 2159103 Needle Clamp(A) = « = « « = < - - FHIEX = o ¢ o 000 e e . 1
12 2159007 Differential Feed Dog+ - - « - - BIIED « » o 0 0 oo e e 1
13 2109052 Auxiliary Feed Dog =+ « « « - « - INIERY o e e e e e e e e e 1
14 2109341 Upper Looper « « ¢ « « ¢ ¢ o ¢ & Er—o%e o v oo e e e 1
15 2109202 Needle Guard(Front) « « = « « « - @)« o 00 e 1
16 2158008 Stitch Plate(A6) + « « « « « « - SRR -« - o o e e e e e e 1
17 2100499 Fabric Guide Holder + « + « « « - THARE - « == oo v o 1
18 2150316 Fabric Guide =« « « ¢ « « = « « = FHAR o0 oo oo oo 1
19 004218 Screw(3/32-56X1.6) « « « « « « - IERY o o o o v oo e e e 4
20 2150135 Fabric Guide = ¢ « ¢ = « « « « » FHAR o 0 oo oo oo 1
21 2157157 Presser Foot, C. Set(A6-2DF) =« «#H(fH) « « « + « = « « « - 1
22 2157000 Presser Foot Hinge =+ « « « - - - 22 ol N A 1
23 110004 Screw(M3.5-0.6X8) =« « « ¢ « - IERT ¢ o o o e e e e e 1
24 2157041 Presser Foot Half-stay =« « « « - MEER = - o 0 0. 1
25 110050 Screw(M3.5-0.6X4.5) =« « « « « - IERY « o v o v e v e e 1
26 2107723 Presser Foot (Lower) = « = « « « -« e G B T 1
27 2107640 Finger Guard =+ + « « « « « « « - TALYHHT—F = o oo oo 1
28 2107724 Presser Foot Stitch Tongue =« = < JJU+ = = o « o ¢« ¢ o o o o o 1
29 000444 Washer ............. 17\\/3‘//‘4( .......... 2
30 005036 Screw(1/8-44X5.6) =+ « = « « « 1 S A T 2

AZ8000G



19

AZB025G-Y5, X4

AZ8000G



AZ8025G-Y5, X4 EXCLUSIVE PARTS HYIETLAEARR 19

Ref. Parts Amt .
No No Description B 4 Req.
1 0024130 Tape Guide (Upper) « « « « = « « » F—=THAR(LE) s = ¢ - 1
2 110012 Screw(M4=0.7X5) =« « « « = « « IERY o oo o o e e e e 2
3 2157118 Presser Foot, C. Set(Y5) =« « « « ¥ (FH) « « « « « « « « « |
4 2157000 Presser Foot Hinge =+ « « « « « - b1 ol N A 1
5 110004 Screw(M3.5-0.6X8) =« « « « ¢ o - IERT e o o o0 o000 1
6 2107631 Presser Foot (Lower) « « « « « « - i (o B AL 1
7 2107650 Presser Foot Stitch Tongue(Y5) +JJN =« « « « ¢ « « ¢ o« o o & 1
8 2107643 Finger Guard =« « « « « « « « « » TAVHT—RK =« oo o o 1
9 00(%444 Wasller ............. E7 3;€/'4r .......... 1
10 005036 Screw(1/8-44X5.6) =« « « « « « IERY o o v o o e e e e 1
11 2107670 Presser Foot Tape Guide » - - - - T —HAR = oo - 1
12 001230 Screw(3/32-56%X3.8) « = « ¢ ¢« - IERT o oo v e e e e e 1
13 0034535 Thread Chain Guide =+ =+ « ¢ < + - TERUAR « « « o« o o o o 1
14 004237 Screw(3/32-56X2.6) « « » « o « - B S A R 1
15 2157040 Presser Foot Half-stay =« - « -« - HEFER ¢ 000 e 1
16 110050 Screw(M3.5-0.6X4.5) =« « « « « - IERT « o v o v v v e e 1
17 2157116 Presser Foot, Complete Set(X4) #Hx— (FH) « - = » « = « « « - 1
18 2107652 Presser Foot Stitch Tongue(X4) =« JJN« = = « « ¢ « o = « « ¢« 1
19 2159101 Needle Clamp(X) « « « = « « « « - FriEA « o v 0 o e e 1
20 2108006 Stitch Plate(X4) =« « « « « « - - SRR« 0 0 0 e e e e 1

AZ8000G



20

AZ8039G-Y5

AZ8000G



AZ8033G-Y5 EXCLUSIVE PARTS YIETINERE&H 20

Ref. Parts Amt .
No  Na Description i 44 Req.
1 2157138 Presser Foot, C. Set(Y5) =« « « f(fH) - - « « - « + « - 1
2 2157000 Presser Foot Hinge =« « « « + « - ooy « o o000 1
3 110004 Screw(M3.5-0.6X8) =« « « « « « - IERY ¢ o v oo e o e e e 1
4 2157020 Presser Foot(Lower) = « + « « « » F(T) » » = v oo oo e 1
5 2157205 Presser Foot Stitch Tongue(Y5) = JTU« « « ¢ o « o o o o o o & 1
6 2107643 Finger Guard =« « « « « « « » « - TAVHHT—FR = o oo oo 1
7 000444 Washer « « + « « © « ¢ « o o o & TS dp e vooone e e 1
8 005036 Screw(1/8-44X5.6) « « + « « « -« J o S A 1
9 2157045 Thread Chain Guide = = « - « - - TR AR « o« o o o 0 o 1
10 001230 Screw(3/32-56%X3.8) « « « « + « - 11 3 A 1
11 2157046 Presser Foot Spring Setting Piece #Hx— NxXEfthHh +» « « « « 1
12 110050 Screw(M3.5-0.6X4.5) =« ¢ « « < - IERY o o o v e e e e e e 1
13 270011 Screw(3/32-56X1.8) « « « « « « - IERT ¢« o v o v e e e e e 2
14 2107523 Presser Foot Spring s = « = « « - ISR « o v o 0o e 1
15 2108106 Stitch Plate(Y5) « « « « « « « GHAR o o 0 e e e e e e 1
16 2109038 Differential Feed Dog+ « « « « - BIEY = ¢ o o o o o o oo 1
17 2109052 Auxiliary Feed Dog =« = « « « < INEEY o e e e e e e e e e 1

A78000G



21
AZ8120G-Y8

AZ8000G




©AZ8120G-Y8 EXCLUSIVE PARTS

YIJETNERBS

Ref.

—

DO bt bt bk ok pd b ekt
WO OO O U QOO

QD BO DD DD BD DD DD D DD
WO —1 O O LD —

OO OO O LD WL DWW
O WO -1 O Tk U3 eD —

O R e b B R B W
O WO OO ~3 O W OO

Parts
Na

2150136

0024156
2159104
2150135
2157081
2157000

110004
2157040

110050
2157020

0034535

004237
2157212
2107643

000444

005036
2158003
2110252
2100946
2150052

2150053
2100136
300008
140003
2100138
2100176
310089
2150059
110006
160016

2150088
2150082
2100227
130001
110071
2150090
2100221
300008
140004
2100903

160002
310089
2150080
000629
2100892
310065
2160050
2150073
2150077
2150078

Description 4

Needle Thread Tension Spring(Left) ﬁﬁﬁ%/\%(fﬁﬁ) e e
Needle Thread Tension Spring(Right)#t R+ \xx(&G&) - - - -

Needle Clamp (Y) ......... é?f_u: D I R R 1
Needle Thread Pull-off =« « « « - SHRHRY o o v e e e e 1
Presser Foot, C. Set(Y8) =« « « () « « « « « « « « « - 1
Presser Foot Hinge <« « » « « - » b1:: e ol N0 A S S SR S S 1
SCI€W(M3.5"0.6X8) ....... _u:*:‘/‘ ........... 1
Presser Foot Half-stay - - - - - HEER « ¢ ¢ 0000 - 1
Screw(M3.5-0.6X4.5) =« « « « « - IERT e o v o e e e e e e 1
Presser Foot(Lower) « « « = = - ¢ AT () « ¢ v v o o v o o e 1
Thread Chain Guide =+ + « « « - - vig:= 3 ol gl IR 1
SCI‘EW(3/32‘56X2.6) ....... _”:*:‘/“ ........... 1
Presser Foot Stitch Tongue(Y8) < JIN -+ = « « = « ¢ « o ¢ « - 1
Finger Guard « « « « « « « « - TAVTH—R e o0 0o v 1
Washer =« « » ¢ o « o o o ¢ o o & LAV ST TR SR T 1
SCTCW(1/8‘44X5.6) ....... Jj:*‘?/\‘ ........... 1
Stitch Plate(YS) ........ f{.*ﬁ ............ 1
Needle Bar Driving Connecting RodgtiEm >y K v » » -« « « « 1
Needle Bar Driving Lever - - - - &7 7 78w - - « - - 1
Needle Bar Crank Arm, C. Set - - MBSV () - - - - - -1
Needle Bar Driving Shaft - - - - &M F dgh- -+« - - - 1
Needle Bar Crank Arm =« + « + « «$HET T T = =« « = o« 1
Washer =« « ¢ ¢ + ¢ o o ¢« o o o & T3/ Fp o 0 o ¢ o o o 0 o 1
SCI'EW(MG“leS) ......... JJ:Z\‘:) ........... 1
Needle Bar Connecting Link - - -V VT« = ¢« ¢ = =« - 1
Needle Bar Connecting Link Pin - @MY B> - - « o« - - 2
0i1 Wick = « = = « o = « « « « « 1y S SN 9
Needle Bar Connecting Bracket - - $tES# ¥ - « « - ¢ = = = « 1
SCI'CW(M3.5_0.6X10) ....... _”:*f/“ ........... 1
Screw(M4—0.7X4.5) =« « « « « « » .lh*‘\/“ ........... 9
Upper Looper Bar Crank Arm, C. Set EA—XZ S 7 (FE) - - -1
Upper Looper Bar Guide Bushing « n—R_ENAZ L - - - - « - 1
Upper Looper Bar Guide Cover + = — SFEHNFE « -« « « « « 1
Screw(M2.5—0'45X6) ....... ﬂ:*:/“ ........... 1
SchW(M2.5_0.45X6) ....... ll:*x‘j ........... 1
Upper Looper Bar Guide, Complete SetA— "ZEHNGH) - - - - - 1
Upper Looper Bar Crank Arm + « « EA—2XT 57 « « o ¢« - 1
Washer « » ¢ ¢ = ¢ ¢ « o o o « & LAV SR I SRS 1
Screw(MB=1X16) + + + « = « « « - R v v v v e e e e e 1
Upper Looper Bar Crank Arm Pin - EA—XNI S 7B - - ¢ ¢ 1
SCI'EW(M4_0.7X5) ........ _U:*\‘/“ ........... 1
0i1 Wick =+ « = « « = « « « « « « IR 1
Upper Looper Bart « « « « = - - - y At - NN 1
Seal Plug « « « « ¢ ¢ « ¢ o « « & gﬁt% ............ 1
Upper Looper Bar Guide - - -« - - A<y I S 1
0iling Felt » + « « « = « « « « « A s 9
Upper Looper Driving Lever + - « bEA— <@g « - - - - - - 1
Driving Shaft Thrust Ring- « « + ASARYU 7+ - « « « - - 1
Lower Looper Driving Lever - - « T/ — Sdgfg- - -« « - - - 1
Driving Shaft Thrust Ring« * + « RFARYL T+ o = v o o 1

AZ8000G



22

“K2" DEVICE (1)

1

AZ8000G



“K2" DEVICE (1)

Ref. Parts
Mo N
1 2159901
2 2111050
3 2111051
4 310017
5 000755
6 2111063
1 004237
3 004404
9 2111055
10 004131
11 004139
12 2111059
13 2111056
14 004236
I5 2111057
16 2111062
17 2111061
18 2111066
19 2111060
20 2111067
21 007623
22 2111058
23 110068
24 2101011
25 270001
26 0021451
27 0021457
28 0021456
29 001892
30 0021450
31 2101059
32 110042
33 2151000

‘K2 %8 (1) 22

Amt .

Description i 4 Req.
“K2” Device, Complete Set - - - « “K2"3EE(H) - + » « + - « - 1
Suction Pipe, Complete Set CIBIAE GH) » - - e e e e e 1
Suction Pipe + « « » - o+ o .- WOAEA o e e e e 1
0i1 Wick * = « * » = « = o « « » R 1
0i1 Wick Pin =+ » « = « « « « « « I 2 S S 1
Suction Pipe Cover =« « « « - -« - A G IN— ¢« o o o o . 1
Screw(3/32-56X1.7) « « « « « « IERY o v 0 o o e v oo o 1
Screw(3/32-56X5.1) ¢« ¢ + ¢ ¢ o IERY ¢ v o o o 0 v v o v 9
Upper Trimming Knife =« « « « « - EFeoee e e oo oo 1
Screw(1/8—44X6) =+ = + + « o o+ IERS ¢ v o o v e e e e 1
Screw(3/32-56X3) « « ¢ ¢ o o . . IERT o o v v e e e e 9
Lower Trimming Knife Holder Pin+ THXREY = « « « « « 1
Lower Trimming Knife =« « « « - - T:BJ ............ 1
Screw(3/32-56X4.2) ¢« « + ¢ ¢ ¢ - 1o S 2 I R 1
Lower Trimming Knife Driving Plate T HEX®K - - « « - - 1
Spring Sleeve « « = « « « « o« THNRRRAY—=F « « o o o 1
Lower Trimming Knife Pushing Spring FHEFN R - - « « -« 1
Spring Protect Washer . « - - - - TFTHARRT % e o0 0 o - 1
Washer =« « « ¢ o o ¢ o ¢ o o o & A AV R T S 1
Air Shield Rubber « « « « « = « S5 Y R 1
Screw(9/64—40)(5.3) ....... lt;?i} ........... 92
Lower Trimming Knife Guide Support FHI A FEftE + « « + ¢ 1
Screw(M4—0.7X8) ........ _[_I:*?\/“ ........... 1
Lower Trimming Knife Guide + - « FHH AR« « =« ¢« o o 1
Screw(1/8-44X3) =+ « « « « « « & IERY ¢ o v o0 v oo 0. 1
Suction Power Control Tube, C. Set WRS|HFAEEGH) - - - - - 1
Suction Power Control Tube(Inner)%&5|/17H%EH - » « » « + - - 1
Suction Power Control Tube N GIPIE E-4 - SR 1
Screw(1/8-44X2.9) + ¢ « ¢ + o IERY v o v o o 0o 00 o 1
Nylon Hose « + » » » « ¢ o « + » BB|Fm—T o o o o oo 1
Cloth Plate Spacer =« « « « « « - I ALV —RAR—H - . -]
Screw(M3.5-0.6X4) « « + « o « HIERY o o o v 0 e o o0 e 2
Suction Pipe Support =+ « -« - - - PAERME -« 0 0 e e 1

A28000G



23

“K2" DEVICE (2)

AZ8020G/K2

AZ8003G/K2

AZ8003G/B3/K2

AZ8000C



“K2" DEVICE (2)

Ref.
Na

CO WO 3O O LW D =

[em—y

12

13-1
13-2
13-3
13-4
14-1
14-2
14-3
14-4
15

16

Parts
Na
2157062
2157000
110004
2157020
2157200
2107643
000444
005036
2107219
004237

2157040

110050
2157102
2157103
2157100
2157101
2157205
2157206
2157208
2157209
2157072
2157204

‘K2"EE (2) 23
Amt .
Description =N 4 Req.

Presser Foot, C. Set(04) =« « « < () - « « - « « « « « . 1
Presser Foot Hinge =+ -« « - - - - ey o o oo 1
Screw(M3.5-0.6X8) =« « « « « « & JERY ¢ o v o e o v v 1
Presser Foot(Lower) «» « - « « « - LT (F) + ¢ ¢ ¢ o o o o ot 1
Presser Foot Stitch Tongue(04) «JJN« « ¢ « « « ¢ ¢ ¢ ¢« o o . 1
Finger Guard - « = = « « « « « TALUYHH =R oo oo o 1
Washer « « = ¢ o o o o ¢ o o o & 7\\/:‘/,\7 .......... 1
Screw(1/8-44X5.6) « « « « « « - HERY e o o o v e e oo 1
Thread Chain Guide =+ « « « « « ZEBRIT AR « v o v v v v v s 1
Screw(3/32-56X2.6) ¢ + « « « « JERY » v o v v e o e e e 1
Presser Foot Half-stay + - - - - PRER - « 000 e e 1
Screw(M3.5-0.6X4.5) « « « - - - IERY o v v v v v e e 1
Presser Foot, C. Set(Y5) =« « « #x () « - + « » « « « « 1
” Y] (YG) o o o o N e a4 e e e o o o o o 1

Vi ” (X4) e o o JJb2 e e e e o o o o o o 1

” o (X5) e e J e e s s s e e s s 1
Presser Foot Stitch Tongue(Y5) - JlU- = « ¢ ¢ ¢« ¢ ¢« o v v o 1
n ” (Y6) e Jl e o o o o o o o e s o o o 1

” ” (X4) < o o o o 0 o v o o v 00 1

" ” (XS) e J e e o e a2 e o o o o o o 1
Presser Foot, Complete Set(04) - #=(#) - - - - « - « « - . 1
Presser Foot Stitch Tongue(04) < JJN+ « « « « ¢« ¢ ¢ o v o o 1

AZ8000G



24

“C" DEVICE

AZ8000G



*°C

DEVICE

Ref.
No

O W00 =3I OO W O D

—

12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31

Parts
No
2109932
0033939
1094011
1097000
009960
000669
000600
000009
1097001
006905

0010263
1096000
1298000
0033938

005040
0033937
0033936
0033935

000334

005505

1090133
0010052

000623
0010112
0010290
0010310
0033940
1096004
1096005
0011987

009814

CTEE 24
Amt .
Description &h £ Reg.
“C” Device, Complete Set -« - - - “C’3EGH) - - « « « « « - 1
Hose Band(1/4 inch) » « « - « -« - R—2ZRXY RFAMALYF) - -1
Hose Nipple (PT1/8X8) « « « « « - Ny S iy 4 | SRS SRS 1
Regulator (AR2000-01BG) =+ - - - - LXalb—HF .« o o o oo 1
SCTCW(M5_0.8X16) ........ ﬂ:;i(\‘/“ ........... 2
Washer « ¢ ¢ ¢ o ¢« ¢ o o o o o & A A R 4
Spring Washer » « « = « ¢ ¢ ¢« -+ RV T Ty = o o 2
Nut ¢ o ¢ ¢ o ¢ o o o o o o o o« = b A R R TR S R R 2
Regulator Support « « < « « « « =« VX v—FEBfR e - - - - 1
Wood SCI'CW((I)S.].XZO) ...... 7'(*\‘/“ ........... A
Connector (EC6-PT1/8) =« « « « « =5 3/ AU 1
Nylon Hose(4X6X2000mm) + « * «FARYE—R+ o « « o« « 1
Air Valve, Complete Set - « -« - - ITNNVTGE) - e e e . 1
Collar(6.4X13X8%mm) - + « + - - TTANTHBARET— - - 1
Screw(11/64-40X8.5) =« « « « « =« HERY ¢ 6 o o v e v v e e 5
Return Spring « « « = ¢ « « « <« = ITPNANLTEIAR o o 1
Air Valve Holder =« = = « = « « ITTFANNVTERAE -« » - - - 1
Air Valve Stop = « ¢« « « ¢ ¢« « ITNRNAT ARy ¢ o o 1
Nut o o o o o+ o RECIRIR IR R 1
Adjusting Screw(11/64-40X16) « « FHEHRRT « « « « o ¢ ¢ o o ¢ 1
TAC Valve, C. Set + » « = « « « - TACNVT (RE) » « « + « « -« 1
TAC Valve « + ¢ ¢ ¢ o o o 0 o o TACONJLT o v o o o v 0 o s 1
Gasket =« + « ¢ ¢ o o o « o o o . N FH Y e v e e e e e e e A
Joint (I=4) « + » o o o o o o « & HEE « o o e e e e e e e 9
Connector(EFCG—PTl/g) ...... %&? ............ 1
Venturi Tube =« « « = « ¢ « « RUFa2YE oo 0o 0o 1
Hose Band(3/8 inch) « + « « « « R—2ZRNVRG@/SAVF) - 2
Vinyl Hose(12X18X1500mm) = TR R e e e e e e 1
Vinyl Hose(12X18X500mm) ». ¢« « * E==— bR —R » =+ = + « « =« 1
UL Clamp « + * = » = » o ¢ « o » ULZ S F e oooooo o v o s 3
Wood Screw(¢3.1X20) « « « « « - p 5 S A R 3

AZ8000G



25

“B3" DEVICE

1

|
i

AZB003G/B3

AZ80006




“B3" DEVICE
Ref.

—

12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32
33
34
35
36

| e

Parts
No
2109907
2101133
2101134
0023184
0023169
003637
004205
0024308
0023182
0033711
000361

000535
110044
2101050
0036905
110009
00818438
2157070
2157000
110004
2157020

2157204
2107643
000444
005036
0034535
004237
2157040
110050
2108008
2109010

2109011
2157108
2157210
2108013
2109015
2109016

‘BYEE 25

Amt.

Description & £ Req.
“B3” Device, Complete Set - - - - “B3"2kEGH) - - - - - - - - 1
Back Tack Cutting Unit - « - - - ZRYVEEGE) - - - - - - 1
Thread Chain Cutting Knife Holder HERft& « » « - « « « « « - 1
Thread Chain Cutting Knife 5 S IO R S 1
Thread Chain Cutting Knife Holder Spacer HERfTHEAR—H - -1
SCTCW(1/8_44X2.5) ....... JJ:*T\/‘\ ........... A
Screw(11/64-40x18) « = « « + « - IERY o e e e e oo e el 1
Thread Chain Holder « « « « « « - pasg:~¢ it ko AN PP 1

Thread Chain Holder Spring(Standard) ZBERIF— N (EHE) - - - 1
(with Stronger Pressure) BB zx( 78 1
EREIARFGE TR - - -2

n

Adjusting Nut

oooooooooo

Washer =« ¢ ¢ ¢ ¢ ¢ o o ¢ o o o & 17\\/:‘/.\( .......... 1
SCTCW(M3.5—0.6X14) ....... _U:;?\\‘/“ ........... 1
Cloth Plate s « « = « « ¢« o o o« JOuRAFUL—]K =« « o oo o 1
Synchronizer Positioning Pin PNV By N S 1
Screw(M4—0.7X8) ........ _u:*\‘/“ ........... 1
Synchronizer Cushion « « « « « - RKOvarvrrsyvay. o1
Presser Foot, C. Set(04) FRT(RH) « ¢ ¢ o o o e e e 1
Presser Foot Hinge =« - - « - - - i A R R 1
Screw(MA—0.7X8) =« + « « o = + « BERT o v v v e e 1
Presser FOOt(LOWEI’) ....... j;q&:r_(‘rs‘) .......... 1
Presser Foot Stitch Tongue(04) «JJU+ + « « ¢ o o o o o v o 1
Finger Guard =« « « « « « « « -« - TALYHH—=R oo e oo 1
Washer « « « ¢ ¢ o ¢ o o o o o & ]7\‘/¢/«V .......... 1
Screw(1/8—44x5_6) ....... _Ll:;i(:‘/“ ........... 1
Thread Chain Guide <« < « « - - - ERUTAR -« o o0 oo 1
Screw(3/32—56)(1_7) ....... ltjr“‘/ ........... 1
Presser Foot Half-stay - - - - - BEER - o0 1
Screw(M3.5-0.6X4.5) =« « « - - - ERT o v o v e e e e e e 1
Stitch Plate(04) « « ¢ « « « « & S« o o e e e e e e 1
Differential Feed Dog - « - - - - BIEY « = ¢ o ¢ o 0o 1
Main Feed Dog e+ « » « « » = « = « FETEY « o o o o e e e e e 1
Presser Foot, C. Set(X4) CHAT (RH) ¢ ¢+ e e e e e e 1
Presser Foot Stitch Tongue(X4) =+ JI\+ = « « ¢ « ¢ o o o o o 1
Stitch Plate(04) ........ fﬂ‘}i ............ 1
Differential Feed Dog+ - + - - - AIREY = =« v 0 oo 0o e 1
Main Feed Dog+ « « = » = = « « - BEREY « o v e e e e e e 1

AZ8000G



26
“CH20" DEVICE (1)

%——6
o

AZ8000G



“CH20" DEVICE(1) for AZ8000G “CH20"&& (1)

Ref.
Na

W OO ~1 O U1 b O D —

[u—ry

11
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32
33
34
35
36
37
38
39
40

Parts
No
0023714
009150
0023726
0023750
0023763
004353
0023715
0023769
000533
001175

005589
000621
0023725
000613
000306
001333
0026470
005000
0011190
005550

0036111
0036132
0094491
0023711
004358
005585
001049
0023723
003638
0023717

000322
001326
0063612
0023722
004406
0011191
007606
000014
000002
000012

% Ref. No. 41 to 58

26
Amt .
Description & Req.

Device Supporting Plate « « - - - ﬁgﬁiﬁiffﬂi ......... 1
Screw(11/64-40X11) « + « « « « =« JJ_‘.;F/ ........... 1
Device Holder Base = ¢ ¢« ¢ « ¢ =« ﬁgﬁgﬁyffla ......... 1
Device Holder Base Fixing Spring PlateRBERfTHEREE R 1
Supplementary Fixing Spring Plate®fiBiNx - « - « « « - - - . 1
SCTCW(9/64 40)(7) ........ _Ll:*‘/ ........... 4
Solenoid Holder Fixing Spring PlateY v/ A4 FEfABEEENAR - 1
Fixing Spring« « = = « =« « < - EREEMEENAR - - - - - 1
Washer =« ¢ ¢ ¢ ¢ ¢ ¢ o o o o o & Ly R I 1
Screw(9/64-40X8) « + + - o o IERT o v oo e e e e e 1
Screw(1/4-40X14.5) « = « = « - - ERT e o v o e e e e e 1
Conical Spring Washer « « « « « - MMANRET U Fp e vovoo o oo 9
Solenoid Holder + « « » « + « « - JV/AFBREE - -0 1
Washer =« « ¢ ¢ ¢« ¢ o o ¢ o o o @ A Y R e 1
Nut ¢ ¢ © ¢ o ¢ o ¢ o o ¢ o o o A A L R 1
Stop Screw(3/32-56X3.9) + « « c AR TR+ o o o oo 1
Rotary Solenoid Cover » + « - - - a—XYJL /A RBEN—-. -1
Screw(g/64—40x5_7) ....... _U:;i(:‘/“ ........... 9
Rotary Solenoid (Large) - - - - - a—FZYIL A R(K) - - -1
Screw(11/64-40%13.5) « « « « « - IERY o o e v e e e 1
Hemming Guide Interlocking Lever EHEBL N—- - - - - - - 1
Retaining Ring =« + « = ¢ = « - - AR FYU T e oo e 1
Cord Clamp( ¢ 3.4-2N) ~« « « « - - QRIS T e o e e e 1
Guide Pin*» = « « ¢ « ¢ « o ¢ o & HAREL ¢« ¢ ¢ ¢« o ¢ o 1
Screw(9/64—40)(5_6) ....... _u:;‘r\\‘/“ ........... 4
Adjusting Screw(11/64-40x10) - - FREHRY « + » =+ = ¢ ¢ - - 1
Sticker = » » = » = o = « o o o BhU=—2 o o o o o o e s 1
Guide Collar =« « » « « « « « « « ﬁ“," }Q‘j]-‘ﬁ-— ........ 1
Screw(11/64-40X4) =« « « « « « - RS o o oo e e e e e e 1
Solenoid Holder Cover - + - « - - YV A FBMFEIN—- - -1
Lock Nut ¢ * ¢ ¢ ¢« ¢ o o o o o o U“/ﬁ"}"“/]\ ........ 3
Positioning Screw(9/64-40X7.5) « fLEWR AR « + « = « « =« - 1
Cord Clamp( ¢ 6.8-4N) - - - - - - AR TG T e e e e e e 9
Solenoid Supporting Plate+ « « - YL/ A RERft#R - - - - - - 1
Screw(11/64—40x8) ....... JJ:*T\) ........... 92
Rotary Solenoid(Small) =+ « « « - n—ZYIvL /) ARUN - 01
Adjusting Screw(9/64-40%x20) - -FWERY =« + o o o oo 2
Washer = + « ¢ ¢ o ¢ o o o o o & T dp o o o s o o o o 2
Spring Washer « « « « « « = ¢ - - A7V TDovx - oo - 2
Nut (M3) « = + o ¢ o o o o o o o o e R 9
°°°°° See the following page.

AZ8000G



“CH20" DEVICE(1) for AZ8000G “CH20 &8 (1)

Ref.
Na_
41
42
43
44
45
46
47
48
49
50

51
52
53
54
55
56
57
o8

Parts
No.
0023718
005038
0023712
005588
0023713
0023700
009931
000550
0023779
000010

0020538
000334
110065
280000

2110327
160001

2101038

0060248

% Ref. No. 1 to 40

Description & 4

Edge Guide Interlocking Lever + « 25 A4 FEHRL N— . -
Screw(11/64-40X8) « + « « « « =« EFRS o o o o v o o
Edge Guide Interlocking Plate - - A5 4 FEBREES - -
Screw(11/64-40x2.1) « « « « « - 150 S 2
Edge Guide Holding Shaft - - - - EHEMftdh - - - - -
Hemming Guide Interlocking Shaft EHiEised - - - - - -
Screw(11/64—40x26) ....... J_l:*x‘) ........
Fiber Cushiom« « « ¢ « « ¢ o « BE#E T 7 A28« « o -
Cushion(Vinyl) =« = = « « « « - VA BN A IV
Conical Spring Washer « « « - « -« MART ¥« o - -
Rubber Cushion =+ « ¢ o ¢ o ¢ « & ij*ﬁj\‘b\ .......
Nut « « ¢ « o o o o o o o o o o & F v | R S S
Screw(M4~0.7><12) ........ 1t>1'</ ........
Screwed Pin(11/64-40X12) » « « - BV RY + + = = o « »
AdeSting Lever » ¢ ¢ « ¢ o« « « & aﬁﬁﬁL/)§—— ......
Screw(MA=0.TX4) + = + « = « « - ERT o oo oo
Adjusting Screw Guide » = « « - - PRERUHT AR o
Cord Clamp(¢5.3-3N) - - « « - - a—RyF7 -
++++ See the preceding page.

26
Amt .
Req.

N

¢ e e 1

AZ8000G



27

“CH20" DEVICE(2)

\

15

AZ8000G



Ref.

T[%

W OO ~JI O O = O O BD D

—

12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
217
28
29
30

31
32
33
34
39

“CH20" DEVICE(2) for AZ8000G “‘CH20" %8 (2) 27
Parts Amt .
No Description [ - Req.
2101391 Blind-Hemming Guide, C. Set(for 25mm) EHGH) » - 0o - - 1
0023740 ” ” 35mm) (Extra) » s -1
2101390 Blind-Hemming Guide » + + « « + - TEHL s o oo oo e e oo e 1
0023739 ” ” (Extra) no (REES) ¢ - e e e e e e 1
2101393 Hemming Positioner =+ « « « « « -« B LR K i SN 1
0023741 » ” (Extra) « « ¢ - ” (BrEsh) « « » -1
004236 Screw(3/32-56X4.2) » « « « « - - IERY o v o oo e e e 1
005036 Screw(1/8-44X5.6) =« « « « « - - IERT ¢ v oo oo o e e e 2
0023744 Hemming Guide Bracket, EHRESEGE) - - - - - - . 1
000335 Lock Nut + = © o o o o « o o « & e o N 1
006820 Adjusting Screw(9/64-40X12.3) -FRAEIRY « « = « « =« o . . 1
0036161 Anti-shock Rubber « « « « « « « = TEHABE TN« » = o 0 o o 1
001202 Screw(9/64-40X6.6) « « « ¢ o + J1 o S A I I 1
003637 Screw(1/8-44X2.5) « + « +« « « o S A L 3
1200182 Side Seam Detector Unit « « - =« - A—VICGH) « « « « =« » 1
005588 Screw(11/64-40%2.1) e ERY e e e e e e e e e e 1
0023741 Blind-Hemming Edge Guide, C. Set EHEHEGH) - - - « « - « - - 1
0023724 Blind-Hemming Edge Guide c BB e e e e e e e 1
0023707 Slide Edge Guide = « = « = - « - AFGARERH - « ¢« ¢+« - 1
0023705 Slide Edge Guide Holder = « -« =« - A5 A4 RVERSZYTY « ¢+ + + - - 1
007609 Screw(9/64-40X9) « « « « « o - . IERY ¢ o v 0o e e e e 2
0023708 SENSOT * * © + + o o o . e e L 1 = 1
0023737 Slide Edge Guide Pressing Spring XA FEHEREIY X -1
005000 Screw(9/64-40X5.7) « « « « « « - IERY o o o o e e e e e e 1
0023709 Collar(2X5X5mm) » « =« = « « « = v A 1
004237 Screw(3/32-56X2.6) » « ¢+ + o+ - IERY ¢ v o v e e e e e 9
0023710 Sensor Spring e« ¢ ¢ ¢ ¢+ o o s o o RREIFREI SR o o o v o o e 1
0023756 Magnet Unit = « ¢ « « » « « ¢ « « < JFxy bhGEL) - o - o - 1
001613 Screw(3/32-56X4.5) ¢« ¢« « o o o ¢ I S A I 2
2101394 IC Positioner, Complete Set » + « ICHAERE () - « « « « « - - 1
2101395 IC Positioner « « « « « « « « « ICFRERGE « = = =« v v 0 0 o 1
005591 Adjusting Screw(1/8-44%6.2) 21 SRR 1
0023703 Raterally Sliding Plate « « « « - EHFEATARE « + =+« - 1
004440 Screw(11/64-40x%8.3) N 1 =5 S A 2
0023767 Hemming Positioner(for Light Materials)#E5IiRaREI A (BEWH) - 1
0023768 Spacer(for Light Materials) » + - ERAR—Y (EWH) - - - -1

[ |
DO = DD = D —

AZ8000G



28

“CH20" DEVICE(3)

AZ8000G



“CH20" DEVICE(3) for AZ8000G

Ref.

i%

W OO =3 O Ok GO —

[a—y

11
12
13-1
13-2
13-3
13-4
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29

Parts
No
1200006
110013
0023734
004353
0023720
2121021
005587
005512
2101040
2111011

1200095
2101124
0011943
0011944
0011945
0011946
0011709

006905
0011180
0011182
0011974
0011183
0011192

0092232
0011189
300031
300033
100038
0035722
2151012
110106
004265

“CH20" %@ (3) 28
Amt .
Description o £ Req.

Presser Foot Switch Unit T AL F(KH) - ¢ - o - . 1
Screw(M4—0.7X8) =« « « « « « - IR o v o o e e e e e 3
Magnet for Presser Foot Switch =Ry k-« ¢« ¢ ¢« ¢ v o o 1
Screw(9/64-40X7) « « « « « - R e o v o e e e e e e 9
Switch Plate Spacer - « « « - - ALy FRANR—H « « o« . 1
Switch Plate « » « = « « « - - ALIFHR = o0 e 1
Screw(9/64-40x8.6) - « - - - - HERT ¢ v o o o e e e e 1
Guide Screw(11/64-40%3) c cHARRY « o oo 1
Presser Foot Lifter Lever s « « - #HzHE XL N— = « « « « . 1
0il Cooling Fan Magnet Unit - » - 77 v~=7RXy b)) - - + -1
Rotation Detector Unit - « + - « &R—WICCGKH) - - - - - - - - 1
Cord Bushing + = « = « = « - - I—RFT oz oo 1
Power Cord(for 100 Voltage) - - - BRE=— KN (100VH) - - - - - 1
” ( » 200 noo) e .. ” (2007 )« + « « - 1

" ( » 220 voo) e . " (220m )« « « o - 1

" ( » 380 noo) e e . ” (3807 )« « « o - 1
Control Box Stay « « « = « - - HERY 7 ZARF 4« o o - - 2
Wood Screw(¢5.1x20) « « « « - 19 720 B S 10
Control Box, Complete Set - - - - HIEIEEGE) - - - - -« - - 1
Control Board« « « = « = « « - CHEIBIEM « « = = ¢ ¢« « - 1
Voltage Regulator « « = « « « - TBEBIEIC « « ¢« o« = o 1
Power Board « « » + ¢ ¢ ¢ o - - CHEREHR - « » =« -+ - - 1
Knee Switch, Complete Set+ « « -BAAyFGE) » « » = - - - 1
Knee Switch Holder =« - - + - - ALy FRAAHR = ¢ - - - 1
Knee Switch s « « ¢« ¢ ¢ ¢ o - BEAAL T o o 0 o o oo 1
Washer =« ¢ « ¢ = ¢« ¢ o o ¢ o« & 17\\/:‘/,\4 .......... 4
Spring Washer « « « = « « « « - ALY TIToT % oo oo 2
Wing Nut = = « = o ¢ « = « « FaF o R e 9
Cord Bushing =« ¢ « = = « « « - T— R oS o0 oo e 1
Tension Disc Eyelet Support « - « KEEfIH -~ « =« » » + - - 1
Screw(M4=0.7X8) =« « = « « - - 155 3 R 9
Tension Post(Short) « « « « - - REETFEGE) - - - - - 9

AZ8000G



29

Ful fy-submerged Setting

18
@
ﬁa 12

=

= @—‘ 11

EXTRA PARTS

26 27

A280006




MISCELLANEOUS SUPPORTING BOARD 27 iR Bk 29

=

[y

11
11
12
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

()
Note

Parts
No
2150212
110015
2150213
110013
2100339
000070
009861
2101450
2101451
0020064

000162
000162
000016
000016
2100375
005624
2100337
2100338
009864
009871
0020057
0020045

2100336
000538
140011

2100374
350007

0020078

0020077
009992

0020076
009995

Amt .

Description 5h 4 Req.
Belt Cover =+ ¢ * ¢ ¢ ¢ ¢« o o o & NP IR— e e e e e e e 1
SCI'CW(M4‘0.7X25) ........ _”:;Fj ........... 2
Supplementary Belt Cover - - - -~/ M@BIH NN— - « « » - 1
Screw(M4—0_7>(8) ........ _”:;F‘/ ........... 2
Supporting Board + - - -+ - - - BT e e 1
Hanging Nut « » » ¢ o o o o ¢ o & ‘%U-j—\y | I RSP 4
Hanging Bolt (Semi—submerged only) & Y &R/ b (oK OAKR) « « - 4
Spacer (15mm) + + + + <+ o 0 o o o A 4
Spacer (5mm) (See the below) - + + JFIKAR—V (TELLMW) - -4
Supporting Board Rubber Cushion - ZXr iR LEE - « « + + « « - 8
Washer (Semi-submerged) =« + « - - Toyvyx (FHERX) - - - - - 4

»  (Full-submerged) -« - -« - - Uy (&K - - - - 20
Nut (Semi-submerged) = + = = + + - Ty bEFREK) oo - 8
Nut (Full-submerged) + + + + + - - Ty b(&wX) oo 20
Chute (Upper) Support =« + « « « - Va—hr(E)EBAMHE: - - - - 1
Screw(M4—=0.7X10) « « « « « « « - _u:;?\t‘/‘\ ........... 4
Chute (Upper) S e (J:) ........ 1
Chute (Lower) =+ = ¢ « ¢ ¢ v o o e a—hK(F) s o o+ o« - 1
Hanging Bolt (Full-submerged only) ® U R b (£UEKXDOH) « - - 4
Bolt (Full-submerged only) « - - - AN b (2E®LXDOH) -« - « - - 4

Supporting Board Connector (Full-submerged only) ZriszE(2A04)2
Supporting Board Sleeve (Full-submerged only) %/ErY-7(2ltA0%) - 2

Supplementary Chute Cover - + « - ¥ =— MgHBIAS— - - - - - 1
Washer ............. 17\\/:‘/)( .......... 1
Wing Bolt (M4-0.7X6) =« « « « « - FaIEAR -« « o 0o 1
Chip Receiver(Semi—submerged only) YI@%7 (LK DH) - - - 1
Wood Screw(¢3 5)(16) ...... 7'(;"(\/ ........... 9
Idler, C. Set(for Left Footing Pedal) 7A RS (#) - - - - - 1
Idler Support .......... 7,{ ]\7m{—j‘*ﬁ ....... 1
Screw(M4—0_7X10) ........ lt%y ........... 2
Tdler » » = » = o o o o o o o o« FARS « o o v o v o 0o 1
Screw(M3—0'5X5) ........ _LI:*\‘/“ ........... 2

7 —7 N DESASmDEFIZRE,

: Not necessary when the thickness of Table is 45mm.

AZ80006



30

1-2

14

AZ80006




THREAD STAND RIE 30

Ref. Parts Amt .
N No Description w4 Reg.
1-1 9620693 Thread Stand, C. Set(3 Spools Type);f‘i SEEGE) GER%H) - - -1
1-2 9620694 ” » (4 Spools Type) 7 v (4FRLH) - - -1
2 9620631 Column Cap = ¢ « = « <+ = « - « ATAXYYT o0 e e e 1
3 9620670 Column Pipe (Upper) =« « « « « « - AFGAKNRAF(L) - oo . 1
4 9620689 Thread Guide Holder(Large) s e HAREBAT(R) > o oo o e 1
5 911002 Screw(M4—0.7X20) « « « « « « o ERT s v v v v e e 1
6 911001 Screw(M4-0.7X12) « = « = = « « - LRV = oo e e e e e e 3
7 910001 NUE » = = © ¢ o o o o o o v o o R S 4
8 9620673 Column Pipe Connector « =« « « « - aAFANATHER . « o o - 1
9 911006 Screw(M5—0.8X13) « « « « « « « IERY o o v v v v e e e e 2
10 910000 NUL ¢ o o o = o o o o o s o o o & F o R e e e e e e e 5(6)
11 9620675 Column Pipe (Lower) =« « « « « - - TS BNAT(F) e o oo o 1
12 930052 Washer ............. U\y:‘/.)( .......... 1
13 930053 Spring Washer « « « « « « « « « - S INS Ay A AVE SRR 1
14 910003 Nut (M16-1.5) =+ « « « « « = « = & w A2l RIS I R 1
15 9620702 Thread Hanger(2 Spools Type) + * AV Yy RAVH QAR LH) - -4
16 9620703 Thread Hanger (3 Spools Type) * « ALYy RAVH GCELH) - -2
17 9620700 Thread Eyelet « « = « « « ¢ « « & TAVI R o oo 00 oo 3(4)
18 9620688 Thread Hanger Holder =« « - - - - ALy RAVETHEX - - 2(4)
19 911060 Screw(M6=1X15) « « « « « ¢« « « 1 A 2(4)
20 9620691 Thread Guide Arm <« « « « « « « - HART—Ih o« o o o oo o 1
21 9620690 Thread Guide Holder (Small) c cHARRAVEOUN) « o ¢ o v - 1
22 9620663 Thread Guide(3 Spools Type) « « * AV Y RI A F@FE%KH) -« 1
23 9620678 Spool Cushion« = + « « + « « ¢ - ATS—NIvay - - 3(4)
24 9620679 Spool Pime o o o o v e a0 e e AT — )L+ o o e e e 3(4)
25 9620680 Spool Mat « ¢« ¢ ¢ o 0 0o e e AL ==y heooove . 3(4)
26 9620681 Spool Seat Disc e o ¢ = ¢ o o o 2z R IR 3(4)
217 930055 Spring Washer« « ¢« « « « « « « & ANV T Ty - - - - 3(4)
28 9620665 Thread Guide(5 Spools Type) + + « ALy KA RGELH) - -1

AZ8000G



31

WARNING LABEL

— Y%

RIEE
CAUTION

LABEL Parts No. Description
7 XN i # i 4
p
[Acwmon /N
Do not operate without eye guard 390 140 CAUTION IN OPERATION
and safety devices.
Before threading, changing needle,
cleaning etc. switch off main switch.
AFE
B<BITHIHET D,
|EELT>TH S, H
WU REPEDITIR,
BRCARETR L,
L
(AZEEZZ] con -eRTsLEa, |
A NAneD | RRA v TR, .
ADANGER | &'~ 2 ey DANGER : WARNING OF ELECTRIC SHOCK BY
=2 ST C. HIGH-VOLTAGE
To open this cover, 390144
turn off power BREEES)
supply and wait
more than 5 minutes
before opening.
“Be sure to connect earth line.”
390145
T—AZX)v
ROTATING-DIRECTION
SYMBOL : CHECK CORRECT ROTATING
390146 DIRECTION
Bl 5 MFRR T~
EYE GUARD : TAKE CARE NOT CAUSE INJURY
TO EYES
390147 BELT COVER : DO NOT INSERT FINGERS
At o yHERS A
CAUTION FOR HIGH TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND
390148 SOLENOID

BRERT NV




LIST of MAIN SPARE PARTS
(EEHRIVX L)




32

AZBUUUGCMnLHTMMMNWMENNNI;%&UZF)

Main Parts Presser Presser Presser
Needle Stitch
Cla Foot, Foot Foot T
mp

C. Set Hinge (Lower) ongue
Models &1 A M) |#Hx=erv | W(F) N
AZ8020G-Y5 2159102 2157057 2157000 2157020 2157205

Y5/K2 " 2157102 " " ”
Y6 " 2157058 " " 2157206

Y6/K2 ” 2157103 ” ” ”
A78000G-04 (CH20) " 2157086 ” 2107030 2107004

04-M " » » ” »
AZ8003G-04 ” 2157050 ” 2157020 2157200

04/K2 ” 2157062 " " "
04/B3 " 2157070 ” » 2157204

04/B3/K2 " 2157072 " " "
A28016G-02 ” 2157185 2157002 0024505 0024506
AZ8020G-X4/K2 2159101 2157100 2157000 2157020 2157208
X5/K2 " 2157101 " " 2157209
X4/B3 " 2157108 ” " 2157210
AZ8022G-A6-3DF 2159103 2157156 " 2107719 2107720
A6-2DF " 2157157 " 2107723 2107724
AZ8025G-Y5 2159102 2157118 ” 2107631 2107650
X4 2159101 2157116 " " 2107652
AZ8120G-Y8 2159104 2157081 ” 2157020 2157212




32

Thread ) Differential| Main Auxiliary | Upper Lower
Stitch
Chain
) Plate
Guide Feed Dog Feed Dog Feed Dog Looper Looper
ERIAN | 8 K Hi X VY 3o, NEY Ea—% Ta—%
0034535 2108004 2109005 2109006 2109067 2109322 2109347
2107219 /] /] ” ” ” ”
0034535 2108005 2109009 " ” ” "
2107219 n y ” V] n Y/
2108000 2109000 2109001 ” 2109320 "
2108032 ” ” ” ” »
0034535 2108003 2109005 2109006 ” " "
2107219 » ” /] V/j n ”
0034535 2108008 2109010 2109011 » ” "
2107219 » » » ” ” ”
0022156 2108016 2109017 2109018 2109019 ” "
2107219 2108006 2109005 2109006 2109067 2109322 "
» » ” ” » ” »
0034535 2108013 2109015 2109016 ” " »
2158008 2159007 2109006 2109052 2109341 »
» » ” ” ” »
0034535 2108004 2109005 ” 2109067 2109322 ”
” 2108006 ” ” /] ” ”

”

2158003

n

U4

U4

U4

/4




AZBOOOG TITNDEX PAGE =
Parts Page Ref. Weightl Parts Page Ref. Weight! Parts Page Ref. Weight
No. No. No. (g) | No. No. No. (g) | No. No. No. (g)
000002 26 39 ! 000613 26 14 | 004150 15 21
000009 24 8 i 000621 26 12 | 004204 17 14
000010 2 6 I 000623 24 23 | 004205 15 45
000010 26 50 | 000629 9 26 | 004205 25 7
000012 26 40 I 000629 21 44 I 004218 18 19
000014 4 44 | 000644 1 5 i 004236 22 14
000014 9 35 | 000644 4 25 I 004236 27 4
000014 26 38 | 000653 4 30 f 004237 8 39
000016 29 12 I 000665 14 9 ! 004237 16 10
000035 6 26 ! 000669 11 6 I 004237 17 8
000070 29 6 I 000669 24 6 i 004237 19 14
000162 29 11 [ 000688 7 27 ! 004237 21 12
000172 14 34 ! 000690 11 34 I 004237 22 7
000172 15 22 | 000726 1 37 | 004237 23 10
000177 4 9 } 000755 22 5 ! 004237 25 26
000178 4 7 f 000779 9 31 i 004237 27 24
000306 26 15 | 000932 17 20 i 004265 28 29
000322 4 26 I 000933 17 21 I 004353 26 6
000322 26 31 | i 004353 28 4
000334 14 35 I 001049 26 27 | 004358 26 25
000334 15 23 l 001123 1 4 | 004404 22 8
000334 24 19 i 001175 26 10 | 004406 26 35
000334 26 52 | 001196 14 43 i 004440 27 33
000335 27 7 | 001196 15 31 |
000361 15 48 I 001202 27 10 f 005000 26 18
000361 25 10 | 001203 2 21 ! 005000 27 22
000393 6 45 | 001225 14 42 [ 005036 8 43
000419 13 30 I 001225 15 30 | 005036 14 16
000444 2 9 | 001228 17 16 ! 005036 14 26
000444 8 42 | 001230 19 12 ! 005036 15 7
000444 16 7 I 001230 20 10 | 005036 15 14
000444 18 9 I 001326 26 32 | 005036 16 8
000444 18 29 | 001330 14 37 | 005036 18 10
000444 19 9 I 001330 15 25 ! 005036 18 30
000444 20 7 | 001333 26 16 ! 005036 19 10
000444 21 15 ! 001613 27 27 I 005036 20 8
000444 23 7 | 001820 13 5 | 005036 21 16
000444 25 23 I 001892 22 29 I 005036 23 8
000456 13 41 I | 005036 25 24
000482 8 6 | 003636 5 22 I 005036 27 5
000487 8 14 I 003637 1 10 I 005038 26 42
000526 5 23 ! 003637 2 23 I 005040 24 15
000528 11 38 I 003637 6 23 I 005075 1 30
000532 7 14 I 003637 15 44 | 005345 6 31
000533 14 27 i 003637 25 6 | 005505 24 20
000533 15 15 ! 003637 27 11 i 005512 28 8
000533 26 9 I 003638 26 29 { 005550 26 20
000535 15 49 I ! 005585 26 26
000535 25 11 | 004106 14 45 | 005587 28 7
000538 29 22 f 004106 15 33 I 005588 26 44
000550 26 48 | 004131 17 6 ! 005588 27 14
000561 11 39 l 004131 22 10 I 005589 26 11
000567 6 48 | 004138 17 10 ! 005591 27 30
000567 13 6 | 004139 22 11 I 005624 29 14
000600 24 7 | 004150 14 33 |

1



INDEX Page = 2

Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weight
_No. No. No. (g) No. No. No. (g) No. No. No. (g)
006035 4 24 0020005 1 16 0023709 27 23

006444 14 48 0020016 2 22 0023710 27 25

006444 15 36 0020045 29 20 0023711 26 24

006816 1 22 0020057 29 19 0023712 26 43

006820 27 8 0020064 29 10 0023713 26 45

006861 13 29 0020076 29 29 0023714 26 1

006905 24 10 0020077 29 27 0023715 26 7

006905 28 15 0020078 29 26 0023717 26 30

0020118 4 6 0023718 26 41

0020137 1 29 0023720 28 5

0020350 11 44 0023722 26 34

0020401 12 18 0023723 26 28

0020491 14 2 0023724 27 16

0020496 7 13 0023725 26 13

0020538 11 36 0023726 26
0020538 13 44 0023734 28
0020538 26 51 0023737 27 2
0023739 27
0023740 27
0023741 27
0023744 27
0023747 27
0023750 26

007006 14 28
007006 15 16
007606 26 37
007609 27 19
007619 14 46
007618 15 34
007623 22 21

009150 26 2
009624 14 31
009624 15 19
009814 24 31
009861 29 7
009864 29 17

0021450 22 30
0021451 22 26
0021456 22 28
0021457 22 27

[y
BT W N WW
|
DN N

009871 29 18 0022156 17 7 0023756 27 26
009931 26 47 0022215 4 46 0023763 26 5
009960 24 5 0022435 14 40 0023767 27 34
009992 29 28 0022435 15 28 0023768 27 35
009995 29 30 8
0023779 26 49

0010052 24 22 0022443 14 47
0010112 24 24 0022443 15 35 0024083 4 4
0010263 24 11 0022444 14 49 0024084 4 3
0010290 24 25 0022444 15 37 0024095 2 25
0010310 24 26 0022445 14 32 0024130 19 1
0022445 15 20 0024156 4 14

0011180 28 16
0011182 28 17
0011183 28 19
0011189 28 22
0011190 26 19
0011191 26 36
0011192 28 20
0011709 28 14
0011943 28 13-1
0011944 28 13-2
0011945 28 13-3
0011946 28 13-4
0011974 28 18
0011987 24 30

0022446 14 36
0022446 15 24
0022447 14 38
0022447 15 26
0022448 14 39
0022448 15 27

0024156 21 2
0024157 4 5
0024308 15 46
0024308 25 8
0024421 17 5
0024446 2 20
0024503 17 15
0024505 17 4
0024506 17 9

0023169 15 43
0023169 25 5
0023182 15 47-1
0023182 25 9-1
0023184 15 42
0023184 25 4
0023473 12 26
0023580 17 22
0023700 26 46
0023703 27 32
0023705 27 18
0023707 27 17
0023708 27 20

0026470 26 17
0030748 13 27

0031111 4 8

0013001 21 34 0031831 13 9

0014001 29 23 0032604 6 34
0032879 1 23

I
I
I
|
|
!
!
!
I
|
f
I
!
|
!
{
I
|
!
I
|
I
I
!
!
!
!
I
0022436 14 41 I 0023769 26
I
!
I
I
{
|
I
!
|
I
!
I
I
I
I
|
|
I
!
|
|
I
!
!
f
[
I 0032919 7T 24

I
I
I
|
|
I
i
|
!
I
!
!
!
|
|
|
I
I
!
I
I
I
I
|
I
I
I
!
!
I 0022436 15 29
!
!
I
i
|
I
I
|
I
|
I
!
|
I
I
I
!
I
!
|
I
I
I
!
I
I

0020004 1 15



CTNDEX Page = 3

Parts Page Ref. Weightl Parts Page Ref. Weightl Parts Page Ref. Weight
No. No. No. (g) No. No. No. (g) No. No. No. (g)
0032952 4 12 0094491 26 23 110015 29 2
0032962 4 11 110016 1 18
0032971 4 13 110016 11 43
110016 13 4
110017 11 45
110026 4 45
110026 12 33
110031 1 14
110033 11 26
110035 4 40
110035 7 12

0095027 11 8

0033024 3 14
0033627 1 24
0033711 15 47-2
0033711 25 9-2
0033935 24 18
0033936 24 17
0033937 24 16

100000 11 40
100001 1 13
100001 8 23
100002 11 5
100038 28 25
100073 8 2

0033938 24 14 110001 2 3 110036 5 13
0033939 24 2 110001 4 22 110036 10 17
0033940 24 27 110001 6 29 110038 14 8

110001 7 21 110042 22 32
0034293 11 49 110002 6 36 110044 15 50
0034535 8 38 110002 9 36 110044 25 12
0034535 16 9 110003 2 28 110045 1 6
0034535 19 13 110004 7 15 110045 13 32
0034535 21 11 110004 8 34 © 110046 7 26

0034535 25 25
0034867 14 25

110004 12 3
110004 14 12

110047 14 50
110047 15 38

0034867 15 13 110004 15 3 110048 3 3

110004 16 3 110050 8 36

0035722 28 26 110004 17 3 110050 14 53

110004 18 3 110050 15 59

0036111 26 21 110004 18 23 110050 16 12

5 110050 18 5

0036161 27 9 110004 20 3 110050 18 25
0036518 3 22 110004 21 7
3

0036905 15 54
0036905 25 14

110004 23

110004 25 19
110006 6 18
110006 21 29
110009 4 36
110009 6 27
110009 9 12
110009 10 14
110009 15 55
110009 25 15

110050 20 12
110050 21 9
110050 23 12
110050 25 28
110053 13 45
110054 2 32
110064 3 19
110064 12 2
110065 8 22
110065 26 53

0060248 26 58
0060297 14 51
0060297 15 57
0060297 16 15
0060297 17 28

I
I
|
!
|
I
|
I
I
I
I
|
l
|
I
I
|
|
|
I
|
|
I
|
I
I
I
I
[
!
110050 19 16
f
!
I
I
I
I
!
I
|
0063612 26 33 !
!
I
I
|
|
|
I
I
!
[
f
I
I
[
!

}
|
I
i
I
f
I
|
I
|
|
I
I
I
!
|
I
!
!
!
!
!
I
I
|
!
!
I
0036132 26 22 110004 19
I
I
I
!
!
I
I
!
!
I
!
|
I
|
{
|
i
I
I
!
|
!
!
!
!
I
|

110011 6 33 110068 22 23
0068202 11 29 110012 1 12 110070 12 24
0068517 3 15 110012 2 11 110071 9 17
110012 3 9 110071 21 35
0080503 13 26 110012 4 20 110073 4 29
110012 7 18 110076 2 8
0081848 15 56 110012 8 8 110106 2 15
0081848 25 16 110012 19 2 110106 28 28
110013 1 33
0092232 28 21 110013 2 2 120006 6 6
110013 3 7 120006 7 6
0093090 5 7 110013 4 2 120006 9 5
0093303 4 37 110013 6 46 120006 10 5
0093864 7 16 110013 28 2 120006 11 2
110013 29 4 120010 8 17



INDEX Page = 4

Parts Page Ref. Weight Parts Page Ref. Weight!| Parts Page Ref. Weight

No. No. No. (g) No. No. No. (g) No. No. No. (g)

120013 9 32 180002 12 23 390143 31 2
120017 1 28 180002 17 24 390144 31 3
120017 8 20 180003 12 28 390145 31 4
120049 6 2 180014 10 18 390146 31 5
120049 7 2 390147 31 6
120049 9 2 190001 11 41 390148 31 7
120049 10 2 190015 2 13 390165 2 17

190016 4 10 390166 2 18
130001 9 16 190080 8 1 390167 2 16

130002 12 15
130003 3 25
130003 12 35

210009 7 22
210009 9 30

910000 30 10
910601 30 7
910003 30 14
140000 11 17
140001 11 11
140002 10 12
140003 6 13
140003 21 24
140004 9 21
140004 21 39
140012 14 5
140014 7 30

270001 22 25
270011 20 13 911001 30 6
911002 30 5
911006 30 9

9

911060 30 1

280000 26 54

|

|

!

!

i

I

|

!

|

I

I

I

|

!

!

I

!

l

!

I

| 300000 11 4

[ 300004 1 27

I 300008 6 12

I 300008 9 20

[ 300008 10 11

I 300008 21 23

300008 21 38
8 [ 300031 28 23

{

I

|

I

I

I

!

!

I

I

I

I

I

|

|

I

!

|

!

|

!

|

|

|

!

!

{

!

i

I

I

I

i

|

I

!

!

l

I

!

|

|

I

I

!

!

|

!

I

i 930052 30 12

I

!

I

I

I

I
300033 28 24 [

!

!

I

I

!

i

|

|

I

!

!

I

I

|

|

I

|

I

I

!

I

{

!

|

|

!

|

I

930053 30 13
930055 30 27

150004 3 10 1090133 24 21

160001 1 1094011 24 3
160001 5 4
160001 8 31 300043 1 34 1096000 24 12

160001 9 10
160001 11 33
160001 12 12
160001 13 3
160001 26 56
160002 6 4
160002 7 4
160002 9 23
160002 21 41
160003 6 8
160003 7 8
160003 10 8

1096004 24 28
310001 6 42 1096005 24 29
310005 6 40
310017 22 4
310065 9 28
310065 21 46
310073 13 20
310081 13 38
310089 6 16
310089 9 24
310089 21 27
310089 21 42

1097000 24 4
1097001 24 9

1200006 28 1
1200095 28 11
1200182 27 12

1258000 24 13

160003 12 29 310090 13 42 2049401 1 36
160007 5 2 310105 4 18
160007 8 26 310109 5 25 2100004 1 32
160007 11 21 2100006 1 1
160007 12 10 320008 6 47 2100011 1 7
160016 6 19 320008 13 11 2100012 1 9
160016 21 30 320009 13 23 2100014 1 3
160027 5 14 320010 13 46 2100024 2 24
2100032 13 43
170032 2 5 330000 3 17 2100035 3 1
170045 8§ 11 330008 3 16 2100037 3 21
170047 8 15 2100047 3 4
170049 4 34 350007 29 25 2100050 14 17
2100052 14 19
180001 8 12 390140 31 1 2100052 15 53



INDEX

Parts Page Ref. Weightl Parts Page Ref. Weight!
No. No. No. (g) | No. No. No. (g)
2100053 1 17 I 2100256 11 35
2100063 4 1 I 2100257 11 46
2100088 9 3 I 2100259 11 48
2100088 10 ] I 2100262 11 31
2100098 5 34 i 2100263 11 37
2100099 8 25 I 2100264 11 47
2100105 5 17 I 2100266 11 12
2100111 5 12 I 2100267 11 32
2100117 5 19 I 2100269 11 27
2100136 6 11 I 2100271 11 42
2100136 21 22 | 2100272 5 29
2100137 6 7 I 2100275 12 21
2100138 6 14 I 2100276 12 22
2100138 21 25 | 2100277 12 19
2100144 6 3 I 2100278 12 20
2100145 6 32 I 2100279 12 27
2100152 6 39 I 2100280 12 16
2100160 7 1 I 2100281 12 14
2100161 7 7 { 2100283 12 13
2100161 9 9 | 2100284 12 17
2100161 10 7 i 2100288 11 20
2100162 7 5 { 2100289 12 25
2100164 7 11 I 2100318 3 8
2100165 7 10 I 2100336 29 21
2100166 7 25 i 2100337 29 15
2100167 7 28 I 2100338 29 16
2100168 7 29 } 2100339 29 5
2100173 7 3 | 2100346 17 23
2100174 7 19 I 2100349 14 6
2100176 6 15 } 2100353 14 7
2100176 21 26 | 2100354 14 4
2100177 17 26 I 2100363 13 2
2100181 8 3 | 2100369 13 14
2100189 8 28 I 2100374 29 24
2100192 g 21 I 2100375 29 13
2100193 8 13 I 2100385 14 1
2100197 8 18 I 2100499 18 17
2100199 8 30 I 2100502 6 28
2100211 10 10 I 2100518 8 19
2100215 10 1 { 2100533 6 41
2100219 10 9 | 2100534 2 27
2100221 9 19 | 2100535 6 43
2100221 21 37 | 2100536 6 44
2100227 9 15 I 2100538 2 19
2100227 21 33 | 2100580 8 5
2100229 4 38 I 2100602 12 11
2100241 11 14 | 2100642 5 36
2100242 11 13 I 2100642 6 20
2100243 11 15 I 2100671 11 22
2100244 11 16 I 2100672 11 23
2100248 ‘11 9 | 2100673 11 24
2100249 11 10 | 2100674 11 25
2100251 11 3 } 2100833 1 35
2100252 11 28 i 2100854 9 33
2100253 11 30 | 2100855 2 26

I
!
I
|
l
I
|
f
|
i
J
!
!
!
!
|
!
|
i
I
I
|
|
!
|
I
I
!
I
!
I
I
|
|
!
|
!
I
!
|
|
|
I
|
I
!
!
I
!
!
I
I
|
I
|
I

Page = 5
Parts Page Ref. Weight
No. No. No. (g)
2100856 2 31
2100861 3 13
2100863 1 21
2100864 1 20
2100865 12 1
2100866 12 4
2100867 12 5
2100868 12 8
2100869 12 6
2100870 12 7
2100872 5 15
2100873 3 23
2100874 3 24
2100875 1 26
2100892 9 27
2100892 21 45
21008985 13 40
2100896 13 39
2100899 6 5
2100900 9 1
2100902 10 6
2100903 9 22
2100903 21 40
2100918 3 20
2100921 3 2
2100926 13 16
2100927 13 17
2100928 13 18
2100929 13 19
2100935 13 1
2100946 21 19
2100957 13 15
2100958 13 12
2100961 3 11
2101011 22 24
2101020 14 30
2101020 15 18
2101021 14 29
2101021 15 17
2101022 14 44
2101022 15 32
2101026 14 24
2101026 15 12
2101027 14 23
2101027 15 11
2101038 26 57
2101040 28 9
2101048 15 51
2101050 25 13
2101059 22 31
2101124 28 12
2101133 15 40
2101133 25 2
2101134 15 41



TNDEX Page = 6

Parts Page Ref. Weight! Parts Page Ref. Weightl Parts Page Ref. Weight
_No. No. No. (g) ! No. No. No. (g) | No. No. No. (g)
2101134 25 3 I 2109009 12 30-2 I 2150017 3 18
2101390 27 2-1 I 2109010 25 30 I 2150018 2 4
2101391 27 1-1 I 2109011 25 31 t 2150019 7 20
2101393 27 3-1 I 2109015 25 35 I 2150020 7T 17
2101394 27 28 I 2109016 25 36 I 2150021 7 23
2101395 27 29 I 2109017 17 17 I 2150022 3 12
2101435 14 3 [ 2109018 17 18 I 2150023 2 10
2101450 29 8 2109019 17 19 I 2150024 2 12
2101451 29 9 I 2109038 20 16 I 2150025 2 14

I 2109052 18 13 I 2150026 1 19
2107004 14 14 I 2109052 20 17 I 2150027 4 35
2107004 15 5 l 2109067 12 32 | 2150030 4 16
2107030 14 13 I 2109200 6 35 I 2150031 4 17
2107030 15 4 I 2109201 10 16 I 2150032 4 19
2107219 23 e I 2109202 18 15 | 2150035 6 37
2107523 20 14 I 2109320 14 54 | 2150038 5 10
2107631 19 6 l 2109320 15 60 I 2150039 5 16
2107640 14 15 I 2109320 16 14 I 2150040 5 24
2107640 15 6 I 2109320 17 27 I 2150041 5 26
2107640 18 7 f 2109322 9 29 I 2150042 5 32
2107640 18 27 | 2109341 18 14 I 2150043 5 18
2107643 8 41 I 2109347 10 15 I 2150044 5 30
2107643 16 6 I 2109907 25 1 I 2150045 5 31
2107643 19 8 I 2109911 15 39 | 2150046 5 27
2107643 20 6 I 2109932 24 1 I 2150047 5 28
2107643 21 14 ! I 2150048 5 21
2107643 23 6 I 2110026 3 6 I 2150049 5 20
2107643 25 22 I 2110027 3 5 I 2150050 5 35
2107650 19 7 I 2110181 5 3 I 2150051 6 17
2107652 19 18 |1 2110183 5 6 I 2150052 21 20
2107670 19 11 I 2110184 5 5 I 2150053 6 10
2107719 18 6 l 2110252 21 18 I 2150053 21 21
2107720 18 8 I 2110327 26 55 i 2150054 6 9
2107723 18 26 | | 2150055 13 36
2107724 18 28 l 2111011 28 10 I 2150056 13 37

I 2111050 22 2 | 2150057 6 24
2108000 14 20 I 2111051 22 3 I 2150058 6 25
2108003 16 13 Il 2111055 22 9 | 2150059 21 28
2108004 6 30-1 I 2111056 22 13 I 2150060 7 9
2108005 6 30-2 I 2111057 22 15 I 2150063 12 9
2108006 19 20 I 2111058 22 22 I 2150064 11 1
2108008 25 29 I 2111059 22 12 i 2150065 11 18
2108013 25 34 I 2111060 22 19 | 2150066 11 19
2108015 17 13 I 2111061 22 17 I 2150067 12 34
2108016 17 11 [ 2111062 22 16 I 2150069 5 33
2108017 17 12 i 2111063 22 6 | 2150070 9 6
2108032 15 8 I 2111066 22 18 I 2150071 9 4
2108106 20 15 I 2111067 22 20 | 2150072 9 7

| | 2150073 21 48
2108000 14 21 I 2121021 28 6 I 2150075 9 8
2109000 15 9 I I 2150075 11 7
2109001 14 22 I 2129420 2 29 I 2150076 10 4
2109001 15 10 ! I 2150077 21 49
2109005 12 30-1 | 2150015 1 11 I 2150078 21 50
2109006 12 31 I 2150016 2 1 I 2150079 9 37



I NDFEX

Parts Page Ref. Weight! Parts Page Ref. Weightl
_No. No. No. (g) | No. No. No. (g)
2150080 9 25 I 2151012 28 27
2150080 21 43 |
2150082 21 32 I 2157000 8 33
2150084 9 14 [ 2157000 14 11
2150085 9 13 |l 2157000 15 2
2150088 21 31 I 2157000 16 2
2150090 9 18 I 2157000 18 2
2150090 21 36 I 2157000 18 22
2150094 13 25 I 2157000 19 4
2150095 13 24 | 2157000 20 2
2150096 5 9 I 2157000 21 6
2150097 13 28 I 2157000 23 2
2150100 5 11 I 2157000 25 18
2150105 6 1 I 2157002 17 2
2150110 4 28 I 2157020 8 317
2150111 4 31 I 2157020 16 4
2150112 4 32 | 2157020 20 4
2150114 4 27 | 2157020 21 10
2150115 4 23 I 2157020 23 4
2150116 4 15 I 2157020 25 20
2150117 9 34 I 2157040 8 35
2150118 10 13 I 2157040 14 52
2150119 4 39 i 2157040 15 58
2150120 4 42 I 2157040 16 11
2150121 4 43 I 2157040 19 15
2150123 4 41 I 2157040 21 8
2150124 4 21 I 2157040 23 11
2150125 2 7 | 2157040 25 27
2150130 9 11 | 2157041 18 4
2150132 4 33 | 2157041 18 24
2150135 18 20 | 2157045 20 9
2150135 21 4 I 2157046 20 11
2150136 21 1 I 2157050 16 1
2150138 8 16 I 2157057 8 32-1
2150139 8 24 i 2157058 8 32-2
2150140 8 27 I 2157062 23 1
2150141 8 29 Il 2157070 25 17
2150145 8 4 I 2157072 23 15
2150146 8 7 I 2157081 21 5
2150147 8 9 | 2157086 14 10
2150148 8 10 | 2157086 15 1
2150150 6 49 { 2157100 23 13-3
2150201 13 7 I 2157101 23 13-4
2150202 13 21 I 2157102 23 13-1
2150206 13 10 | 2157103 23 13-2
2150207 13 22 | 2157108 25 32
2150210 1 2 I 2157116 19 17
2150211 14 18 | 2157118 19 3
2150211 15 52 I 2157138 20 1
2150212 29 1 I 2157156 18 1
2150213 29 3 |l 2157157 18 21
2150214 5 1 I 2157185 17 1
2150316 18 18 | 2157200 16 5

I 2157200 23 5
2151000 22 33 | 2157204 23 16

I
!
I
|
|
|
!
I
!
I
|
|
!
I
|
|
I
!
I
I
!
l
I
!
|
!
I
!
I
I
|
!
|
|
l
|
|
I
I
!
!
I
!
!
I
I
I
J
|
I
[
l
[
f
!
|

Page = 7
Parts Page Ref. Weight
No. No. No. (g)

2157204 25 21
2157205 8 40-1
2157205 20 5
2157205 23 14-1
2157206 8 40-2
2157206 23 14-2
2157208 23 14-3
2157209 23 14-4
2157210 25 33
2157212 21 13
2158003 21 17
2158008 18 16
2159007 18 12
2159101 19 19
2159102 6 21
2159103 18 11
2159104 21 3
2159901 22 1
2160050 21 47
3000040 17 25
3100060 13 31
3100061 13 33
3100129 5 8
3100329 13 35
3100345 13 34
3100370 6 38
3100370 13 8
3100371 13 13
9620631 30 2
9620663 30 22
9620665 30 28
9620670 30 3
9620673 30 8
9620675 30 11
9620678 30 23
9620679 30 24
9620680 30 25
9620681 30 26
9620688 30 18
9620689 30 4
9620690 30 21
9620691 30 20
9620693 30 1-1
9620694 30 1-2
9620700 30 17
9620702 30 15
9620703 30 16





